DID YOU CartPros directs you to the right part using the part
i'{m ihé ()-‘.&‘5-) numbers from this manual. Enter the part number into GET STARTED ﬁ.— https://Caﬁpros_com/f_htm|
h

. our search box and it will find the part you are looking for. HERE

EZG0

ELECTRIC POWERED
CARGO AND
PERSONNEL CARRIERS

SERVICE
PARTS MANUAL

MODEL YEAR 1991/1992/1993 MANUAL NO. 33000-G01 ISSUED 4/01/93

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
~ numbers from this manual. Enter the part number into https: . .
K r‘é G ""J? our search box and it will find the part you are looking for. HERE ﬁ" pS //CartPrOS Com/f html

SERVICE PARTS MANUAL

ELECTRIC POWERED
CARGO AND
PERSONNEL CARRIERS
MODEL YEAR 1991/1992/1993
MANUAL NO. 33000-GO1 ISSUED 4/01/93

CARGO CARRIERS
XI-775
X|-875
X1-881

PERSONNEL CARRIERS
PCX-952
PCX-954
PCX-955
PCX-956
PCX-957

CARGO/PERSONNEL CARRIERS
X|-875P

BEVERAGE CARRIER
BCX-960

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA, GEORGIA 30913-2699, 1-800-241-5855
EZG0OLEUT

FACARTPROS



CartPros directs you to the right part using the part
?{?&g VJ’ numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::::TED ﬁ— https://CartPros_Com/f.html

our search box and it will find the part you are looking for.
LIMITED WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH, OR E-Z-GO
WARRANTY DEPARTMENT.

NOTE

The use of NON E-Z-GO parts may void your warranty.

NOTE

Overfilling of batteries may void your warranty.

Pg. il EZGOLEWTT] Z4CARTPROS




CartPros directs you to the right part using the part
?(I[;"E‘Ei}j g'gvr-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

GENERAL INDEX

SECTIONS Page No.

How to use the E-Z-GO Service Manual ... iitiiiiiiittttttttteeniesseneeneeeeennnnnnnes vii

ILLUSTRATED PARTS BREAKDOWN

ELECTRIC
VEHICLE
lHlustration Page No.
ACCELERATOR PEDAL ASSEMBLY (SOLID STATE SPEED CONTROL VERSION) . .....vvvvvvrvnnnnnn. A-1

Accelerator Pedal
Accelerator Rod
Potentiometer Assembly
ACCELERATOR SWITCH ASSEMBLY (RESISTOR COIL VERSION) ... .tiitiitiiientineennennnnnnnn. B-1

Accelerator Switch
Accelerator Pedal
BATTERY CHARGER, ONBOARD ... ittt ittt ittt it ettt te ettt anensnnesseeenieesenennns C-1

Heatsink
Diode
Electronic Module Assembly
BATTERY CHARGER, PORTABLE . .o ittt it it ittt ittt ettt ettt e ettt eaneans D-1
Heatsink
Diode
Electronic Module Assembly
BRAKES, HYDRAULIC, REAR (. .ttt iititiitiet et inrnnenerntenseaseseenesnseneensnnsanens E-1

Brake Linkage Assembly
Brake Pedal Assembly
Master Cylinder
BRAKES, MECHANI AL ..ttt ittt i ettt tenrassatanssssnasonsoaoennoneraennsannns F-1
Brake Linkage Assembly
Brake Pedal Assembly
Brake Yoke Assembly

DIRECTION SELECTOR 'LI‘EVER .............................................................. G-1
Contact Board Aséembly
Handle Kit

I O 1Y PP H-1

Charger Wire Harness
Receptacle Holder
Headlight and Turn Signal
State of Charge Meter
Horn Switch Assembly

7/01/91 EZGOEUTT] 24 CARTPROS
o |



DID YOU CartPros directs you to the right part using the part

~ numbers from this manual. Enter the part number into

K, r‘a 0 VJ? our search box and it will find the part you are looking for.
party E

G“:::'E‘TED—)- https://CartPros.com/f.html

GENERAL INDEX

SECTIONS

Hlustration

ELECTRIC
VEHICLE

Page No.

FRONT STEERING / SUSPENSION . .\ttt it ittt it ettt et saeaeeneneeeaenenrnenaanens -1

Front Axle Assembly
Tie Rod Assembly
Steering Assembly

FRONT HYDRAULIC BRAKES ... ..ttt ittt ittt it itn it tnttneeeeeareneanennennennens J-1

Brake Shoe
Hub and Drum

HEAVY DUTY ELECTRONIC CONTROLLER AND SOLENOID ASSEMBLY

Resistor
Solenoid
HINGED LOAD DECK
Deck Assembly
Support Rod

............................

MODEL DET AL S Lttt i ittt ittt et ittt ettt ettt et e e e ea et e M-1

Cowl Assembly

Instrument Panel

Floormat

Deck Frame Assembly

Bar Assembly

Front Seat Assembly
MOTOR, 2 H.P.

Armature
Bearings
Brush
REAR AXLE, HYDRAULIC BRAKES

Differential Assembly
Axle Shaft

REAR AXLE, MECHANICAL BRAKES

Differential Assembly
Axle Shaft
REAR SUSPENSION
Leaf Spring
Shock Absorber

SEATING, BENCH ..ttt i i i it it et it et e et et ie et eeiaaneenns

Seat Assembly
Hinge

.........................................................................

..........................................................

......................................................................

Pg. iv

EZGOLIEWE

ZLCARTPROS

| I =1 L N o L2 W |



CartPros directs you to the right part using the part
?(I[H%' w-, numbers frem this manual. Enter the part number into GET STARTED ﬁ— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

GENERAL INDEX

SECTIONS
ELECTRIC
VEHICLE
lllustration Page No.
SEATING, CONVERTIBLE ... itittt ittt it it ettt te e tnnsasosaneronsasnsensnenenneneananns R-3
Hinge
Seat Assembly
SEATING, FRONT ittt ittt et et i et inaeseneseneeeneeenaeeenneeeneeneaeennneennns R-5
Front Seat Assembly
Hinge
Rubber Mat
SEATING, PEDEST AL .ttt ittt e ittt ettt it e et e st tnratetenoiane e etenenenenes R-7
Seat Assembly
SOLENOID AND RESISTOR ASSEMBLY . ..ttt ittt ittt tetntetrerncaenroesasneeeeneneneanensns S-1
Solenoid
Diode
Resistor Coil
WHEELS AND TIRES .. ittt ittt ittt e s tesennneneeeeneoseaennsoueensonesaeennnnns T-1
Wheel
Valve Stem
APPENDIX
SERVICE ACCESSORIES AND SPECIAL TOOLS ... .itiiiitt it inenenrnnrornsnreeensnennens Appendix-1
7/01/91 EZGDLEUC ;OQGCARTPROS

[ {EIC]PIC]1]



CartPros directs you to the right part using the part
iy YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN « oursearch box and it will find the part you are looking for. HERE

GENERAL INDEX

Pg. v EZ{G0ENT] ZLCARTPROS

Cfrvgt




DID YOU CartPros directs you to the right part using the part
[ r.‘! (}; AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l A LY A | our search box and it will find the part you are looking for. HERE

HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

—> https://CartPros.com/f.html

This manual is divided into several sections:

GENERAL INFORMATION

2. ILLUSTRATED PARTS BREAKDOWN FOR ELECTRIC POWERED
CARGO AND PERSONNEL CARRIERS

3. APPENDIX A

The first section, GENERAL INFORMATION, contains the following informations:

1. WARRANTY INFORMATION
2. GENERAL INDEX
3. HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (iPB) FOR ELECTRIC POWERED CARGO AND PER-
SONNEL CARRIERS, contains illustrations and parts lists for all systems of the electric powered cargo and
personnel carriers.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service
accessories and special tools that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX (located in the first section) to locate the information or
illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various com-
binations of components :may be found that are not directly reflected by each illustration. Consult the illustra-
tion that best suits your situation and contact the Service Parts Department. It is important that the serial
number of your vehicle and its model number be supplied to Service Parts when ordering any replacement
components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its
location) and note the complete number shown on the plate.

Each system is listed in the index and has an alphabetical prefix. The illustration always appears first and is
followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

Note that many alphabetical prefixes are omitted. These prefixes have been assigned to systems that are not
relevant to your vehicle. The index lists all relevant sections that pertain to your vehicle.

7/01/91 EZGOLEWEN ZIL1CARTPROS
FEGTRIETT ik '



DID YOU CartPros directs you to the right part using the part
K r.é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A | our search box and it will find the part you are looking for. HERE

HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

—> https://CartPros.com/f.html

TITLE TITLE

RIGHT HAND PAGE
B |~ PARTS LIST
l/ ,
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN.

a. Determine the function and application of the part required. Turn to the General Index and
select the most appropriate title.

b. Turn to the page number indicated and locate the desired part on the illustration.

From the illustration, obtain the item number assigned to the desired part. Refer to the accom-
panying description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER.

Locate the part number or description in the appropriate column on the parts list page.
NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the
pictorial representation on the illustration page.

Should an asterisk(xk) appear in the part number column on the parts list page, read upwards until a part
number is found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (%) indicates that
the part depicted is not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn,listed
under the assembly that it is used on. This process is repeated until the highest or final assembly is reached.

To facilitate the maintenance and repair of vehicle, an Operation and Service Manual is available from the
E-Z-GO Service Parts Department.

Pg. viii EZGOLIEUTN gg*CARTPROS
“©O¥0 "




DID YOU Coutibves cirechs you to te A feit e 16 D5t gpy STANTED
b fr this al. Enter the mber .
KNOW’ numi rshbogn dr:ﬁ:rrlr : h p yp HERE ﬁ' httpS//CartProscom/fhtml

Ikgl'

ILLUSTRATED PARTS BREAKDOWN
ELECTRIC POWERED CARGO AND PERSONNEL CARRIERS

7/01/91 EZGOLHEGIE ZIL1CARTPROS
o



DID YOU ) F
numbers from this manual. Enter the part number into
HERE

K r‘é {) i”i? our search box and it will find the part you are looking for.
AVVELONAAITIVN FRWVAL RAROOLNVIDL T

CartPros directs you to the right part using the part
GETSTARTED _y,_ hitps://CartPros.com/f.html

ELECTRIC POWERED VEHICLES

18

9
17
Joo&-

’ @@\
WA
\11 12

11

10 (@\——

16
FLOORBOARD~___

1 — INCLUDES ITEMS 2 - 8
27 - INCLUDES ITEMS 28 - 49

Pg. A-1 EZGOMEE

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE
HUUEI-I;nH IWVIN Mkl AVDOOLNGIDLIT

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. So:\in: [S)'T"IZ\TE
% Indicates a component that is not available as an individual part. C(S)l;ﬁ%%L
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 32441-Gt ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS 2 - 8) ....... 1
2 00544-G4 NUT, JAM, 5/16-24 ... ..ttt i it 2
3 10385-G4 YOKE, CLEVIS ...ttt iiiiiiiianeas 1
4 14444-G3 BALL JOINT, SOCKET, §5/16 =24 ..........covvviiiennnns, 1
5 17675-G1 SPRING, COMPRESSION ... .ovititiriintnnenennnennnns 1
6 17677-G1 RETAINER, SPRING .......civiiiiineiriiiiiienenennnsas 2
7 | 17979-G1 BUSHING, ACCELERATOR ROD .........ccvviuivninnennen. 1
8 32393~-G1 ROD, ACCELERATOR . ...ttt iiiiin i e ennnns 1
S 30214-G1 PEDAL, ACCELERATOR .. .ivitiiii it i iieietnenenvannsnnns 1
10 32440-G1 PIN, ACCELERATOR PEDAL ... v vv vttt it iiiiiiiieiiiannnenes 1
1 30215-G1 BUSHING, PEDAL ...... . ittt iiiiiteiiinennns 2
12 12064-G2 PUSHNUT ... i i it it i iie e aeas 1
13 10386-G3 PIN, CLEVIS ... ittt ittt ittt ieiiinesenns 1
14 10387-G3 L P 70 I = 2
15 32402-G1 ARM, LEVER ... . i i i i ittt e 1
16 00439-G4 SCREW, 5/16 = 18 X 1 1/2 ... ittt ittt 1
17 00559-G8 WASHER, 56/16 ... .ottt iiiiie i 3
18 14390-G2 NUT, LOCK, §/16 = 18 ... .etiiiiiiiiiiiiiiiiiiiiiie s 1
19 32399-G1 SUPPORT, PEDAL ... ittt iiiiinestnnnennnnann 1
20 14390-G4 NUT, LOCK, 1/4 = 20 ... .ottt iiiiiiiiiiiieiiin e 2
21 00559-G7 WASHER, 1/4 .. i it it ittt iin e enns 2

22

23

24 00416-G4 - | SCREW, 174 =20 X 1/2 ... i iiiiiiiiiiiiiiiiitirnnnnnns 2
25

26

27 32979-G1 POTENTIOMETER ASSEMBLY (INCLUDES ITEMS 28 - 49) ........ 1
28 * ~ NUT, #10 = 24 ... . ittt ittt eiaanens 2
29 * WASHER, #10 ...ttt iiiiiiiiiiiieninnennnas 2
30 * SCREW, #10 =24 X 1/2 ...ttt ittt iiiianens 2
31 * PIN, CLEVIS ... ittt iiiit i iiiin e 1
32 * NUT, #10 - 32 ... i it it iiien e eaas 1
33 * WASHER, #10 . ... ittt iiiiiiiineennnnes 1
34 * ARM, PIVOT L.ttt ittt iinieiinannnnns 1

7/01/91 EZG0IE] 2% CARTPROS

_IEICIPICH]



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

AVVLELLENAIVN FREWVAL RAOOLIVIDLT

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number qf the product. SOSS ZFrI;\TE
% Indicates a component that is not available as an individual part. SPEED
CONTROL
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

35 * BALL, BALL JOINT . ..0iiiirrrrrrerenennennooeoronnenes 1

36 * NUT, LOCK, NYLON INSERT, 6/16 - 24 .........ccvvevunnn. 1

37 * WASHER, LOCK, #10 .. .....iittreiiienirnoneerennnnns 1

38 * BALL, BALL JOINT ... . .ttt iintiinnriennreennneannnns 1

39 * BUSHING, NYLINER .. .......c.iittiinrriennrrennnennnnns 1

40 | * WASHER ... ittt ittt iiiitienteernaeennosennnnnnns 1

41 * PIN, COTTER ...ttt ittt ineennertnnneenasesnaneos 1

42 * ROD, ADJUSTING ... ..ttt ittt iineeeennennnnnens 1

43

44 * SUPPORT, BRACKET ....iiviiritiienrriennrennnneannnss 1

45 * MICRO SWITCH . ... i it ittt iieternnrennnnens 1

46 * STANDOFF .. ittt ittt ittt et rireaernneaanenas 1

47 * SUPPORT, MICRO SWITCH .......civitiriiineinnennennnns 1

48 * WIRE ittt ittt ittt ternerennaannnerananennns 1

49 * TERMINAL, PUSH ON . ... ittt iiiiiirinnenennecennenes 2
Pg. A-3 EZGOLEUTT

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNO numbers from this manual. Enter the part number into GET STARTED

& oursearch box and it will find the part you are looking for. HERE
AV Vil 1M Vi T kAR AOD IV

—3 https://CartPros.com/f.html

7/01/91 EZGOET L
FLCARTPROS



CartPros directs you to the right part using the part
PID Youi §*9 numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
r( r‘é {) fi'i . our search box and it will find the part you are looking for. HERE

MAUVEREREMNA T VN QVWIL VI AOVLIVID KL T ELECTRIC POWERED VEHICLE

FLOORBOARD

ACCELERATOR
SWI;'CH

INCLUDES ITEMS 2-11

1 - ACCELERATOR ASSEMBLY

Pg. B-1 EZGOLIEUT -OQSCARTPROS




DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A '-; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE httpS//Cal’tPrOSCOI'Tl/fhtm|
HUU:I—:I'U'\ VR owlil L ACOOLIVIDL Y

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. Rgnscl)s?ch)R
% Indicates a component that is not available as an individual part. VECROSIILON
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 30206-G1 ACCELERATOR ASSEMBLY (INCLUDES ITEMS 2 - 11) .......... 1
2 00491-G4 SCREW, SET, 1/4 - 20 X 1/2 LG. .. v iviiiietnintnnnnnnas 1
3 10387-G3 PIN, COTTER, 3/32 X 3/4 ...t iiiitiiiiiinrnnenneninnns 1
4 14443-G4 PIN, CLEVIS, 5/18 X 1 .. tttiiiiiiiiiinrnrennnennnnnns 1
5 30207-G1 BRACKET, ACCELERATOR SWITCH .......cvvvviennvnnnnn. 1
6 | 30208-G2 BOX, ACCELERATOR SWITCH .....viivineneeennonrennnns 1
7 30210-Gt SWITCH, ACCELERATOR . ... tvitieninreninecaennncaannsn 1
8 30211-G1 BLOCK, ACCELERATOR .. ...itviiirrnnrnnnnrencnnennens 1
] 30212-G1 LINK, LONG, ACCELERATOR, ....vviviinennernoeaeennnnns 1
10 30403-G2 RIVET, MONOBOLT, 1/4 X 3/8 . ... iviiiiieiiinrneeennnnn 2
11 * SCREW ittt i i i e et s 1
12 11098-G7 NUT, LOCK, NYLON INSERT, 10 -24 .......c.viiiiinennrnnnn 1
13 13005-G3 SCREW, SHOULDER,10 - 24 X 1 LG. ......cctiiiveinennnnnnn 1
14 14443-G4 PIN, CLEVIS, 5/16 X 1 ...t iiiiiiiiiiiiiiiiniinreennanannnns 1
15 30209-G2 COVER, ACCELERATOR SWITCH BOX .....cvvuieinvrannncennes 1
16 30213-G1 SPRING, ACCELERATOR ... ..vtviinirunrennnecnssnenosnnnns 1
17 30214-G1 PEDAL, ACCELERATOR ... .iivviinennianoneonetanensonnnnes 1
18 30215-G1 BUSHING, NYLON FLANGED ......cvviinerneeneennennannnnnns 2
19 31289-G1 BUSHING, NYLON SNAP . ... ciiiiiiiiii it ineriecasennnonas 1
20 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4LG. ........ucvnnn. 3
21 00660-G7 WASHER, STAINLESS STEEL, 1/4 ......ccivtiiiiinvnnennnns 3
22 14390-G4 NUT, LOCK, NYLON INSERT, 1/4 -20 .........cccivevrnnennns 3
7/01/91 EZGOLEUE

[_lEIC]IPICI1]

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? [ rom ths manual Enterthe part umber into =21y T ——3»= hitps://CartPros.com/f.html
DAI1 ICRTY LVMNARULCH, UNDUARND ELECTRIC POWERED VEHICLE

1 - INCLUDES ITEMS 3-92
13 - INCLUDES ITEMS 14-18

28 - INCLUDES ITEM 29

49 - INCLUDES ITEMS 50-52

50 - INCLUDES ITEM 51

65 - INCLUDES ITEMS 66-76

85 — INCLUDES ITEMS 86 AND 87

28

PART OF POWER WIRING

Pg. C-1 (= c1= [ TEXTRON] 24 CARTPROS

LIERPICIY])



DID YOU CartPros directs you to the right part using the part GET STARTED
B \AS numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! {) ﬁf 'l‘" ? our search box and it will find the part you are looking for. HERE p

DAl ICAT LNARUCR, VNDUANRY ELECTRIC POWERED VEHICLE
X
Q
<
]
. m \
« o
L P
s Sy /
[ E_JC\Y>
-
O/
Wo
w=
s
<
(s ng
5]
< o«
° 2
Z <
S <
= S
(=]
w
0]
[a g
0O <
o I
<0
@ 2 i
z5 <
or =
.
« m
’_
= 5
w (@)
= C
s O
<
/I
N
2) 3 /
2 /
%%&é /
7/01/91 . EZGOLIEUED <
Z4CARTPROS

[_EICIPIC]1]



DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE
DI‘\ HTENT viiARGLRND, VNDUVANW

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number o_f the product.
% Indicates a component that is not available as an individual part. Z;g 887851P
ITEM] PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 30474-G02 | BATTERY CHARGER, 36 VOLT, TOTAL CHARGE, ON-BOARD
(INCLUDES ITEMS 2 = 92) ...iitinrnrnennneenonreornsnnenns 1 1
2
3 30463-G1 TOP COVER .ottt ittt ittt ttnieterenentnenseninnnns 1 1
4 | 24920-Gi CHASSIS ittt ittt it it tereeeeencnrnrnrananeanns 1 1
5 | 00614-G4 SCREW, SELF TAPPING, #8 X 1/2LG. .....vvvvvrnnnnnn.. 10| 10
6 * LABEL, OPERATING INSTRUCTION ........ccovivirnnnnennn. 1 1
7
8 17077-G1 CAPACITOR i it iiiiiiti it e e eetenenenrnnenensennans 1 1
9 11559-G1 BRACKET, CAPACITOR . ... ..t iviiiiieinerarnrnnennns 1 1
10 00372-G4 SCREW, #8 -32 X 1/2 LG, ... iitiiriiiiiittnennennnns 2 2
11 00565-G4 WASHER, LOCK, #8 ......cciiiitiiinreiernnenneninenns 2 2
12 00526-G1 NUT, #8 = 32 ittt ittt iiiieeenennranananenens 2 2
13 18768-G2 ASSEMBLY, HEATSINK (INCLUDES ITEMS 14 - 18) .......... 1 1
14 18489-G1 HEATSINK & ittt ittt ittt ittt iereinnenenennn 1 1
15 18488-G1 DIODE, SILICONE RECTIFIER ......cvvvivienennnnnnann 2 2
16 00567-G7 WASHER, LOCK, 1/4 ... iiiiiiniiinrnrnrannennns 2 2
17 00532-G2 NUT, 1/4-28 . ... ittt iittitenernaeeennnnens 2 2
18 11572-G2 NUT, PLASTIC EXPANSION . .......civviiiinnnnnnnens 3 3
19 00567-G3 WASHER, LOCK,EXTERNAL TOOTH, #6 .......covvvnvnnvnn. 2 2
20 00525-G5 NUT, #B8-32 ... iiiiiitiiiiienrntnennenresetenanesanans 2 2
21 00138-G3 SCREW, #6 - 32 X 3/8 LG, ...ivviiiiiinennenrnnnnnnnnn,s 2 2
22 00512-G7 SCREW, SELF TAPPING, #8 X 7/8 LG. ...v.ovvivrnennnnnn. 3 3
23 00378-G4 SCREW, #10 — 24 X 1/2 LG, .. ciiiitiiiiininnnennennn. 1 1
24 00565-G5 “|. WASHER, LOCK, #10 .....ouvtruriiinernnneennnniveennnns 1 1
25 00526-G3 CNUT, 10 ~ 24 i e i e i it e 1 1
26
27
28 18764-G1 AMMETER (INCLUDES ITEM 29) ......cviitiinrnnnnnannnnns 1 1
29 * BRACKET, AMMETER ........... P 1 1
30 00525-G5 NUT, #6 —~ 32 .ottt ittt i iiiinerenennnennnnnnnas 2 2
31 00565-G5 WASHER, LOCK, #10 .....iviiiiineenenneinnnnnnnnnnnns . 2 2
32 00526-G4 NUT, #10 =~ 32 ..ottt ittt i it ittt eeeenernensnnnes 2 2
33 12914-G1 TAB, FASTON ... ittt iiiei et iniinnennensnenannnsasas 2 2
34 21979-G1 WIRE, 18 GAUGE ......iitiiiiiiirerrreernrnrnennncenns 1 1
Pg. C-3 EZGOLIEIE

ZF4CARTPROS




DID YOU CartPros directs you to the right part using the part
K f\é (}; AJ* numbers from this manual. Enter the part number into GET STARTED
i WP

our search box and it will find the part you are looking for. HERE
DAl ICRY VvniAnRuvuLn, VNDVANRW

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. Z'?Ig 887851P
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTYy
35 18052~-G6 TIMER ittt ittt it tis it tatsneansrasnenaas 1 1
36 00372-G2 SCREW, #8 - 32 X 1/ALG. ...iiiiiiiiiiiniannsnennannns 21 2
37 11575-G1 KNOB, TIMER . ...ttt iiiiiiiiiiii i neenneecnnennss 1 1
38 00486-G4 SET SCREW, #8 - 32 X 1/2LG. ...vviiiiiniinineeanoann. 1 1
39
40 | 00372-G3 SCREW, #8 = 32 X 3/8LG. +vuvrrrnrnennenninneneennnn. 1] 1
41 00565-G4 WASHER, LOCK #8 .....iiiiiiiiiiiiiiitetianneninnnnnns 1 1
42 00526-G1 NUT, #8 = 32 ottt ittt ittt ittt et inenneesnaannsn 1 1
43
44 19928-G1 TRANSFORMER ...t v it iii ittt iietieeeenneenenneenns 1 1
45 11027-G2 NUT, LOCK, 1/4 =20 ... it iiiieiinrennneannonns 4] 4
46 00414-G5 SCREW, 1/4 - 20 X 5/8 LG. ...t iviirinnrarnnnnnoannnnn 41 4
47 19388-G1 S O 70 1 1 1
48 13557-G2 STRAIN RELIEF, PLASTIC, A.C.CORD .......covvvvunnnnns 1 1
49 22052-G1 D.C. CORD ASSEMBLY, 2 FT. (INCLUDES ITEMS 50 - 52) ... | 1 1
50 22050-G1 D.C. CORD SUBASSEMBLY, 2 FT. (INCLUDES ITEM 51) .. | 1 1
51 * CONTACT CONNECTOR ...ivvvierneennenennnaanns 2| 2
52 18782-Gt CONNECTOR ... .iiiiiiiiitiierinreenneasencansans 1 1
53
54
55 13557-G3 STRAIN RELIEF, PLASTIC, D.C. CORD .......cvvniveuennens 1 1
56
57 21971-G1 RELAY ittt ittt it iteteetnnensnenoaeasnananns 1 1
58 00754-G4 - | SCREW, #6-32 X 1/2 LG, ...t tiiiniiierneenrunsnconnas 2] 2
59 00525-G5 B (I 2] 2
60 00565-G3 WASHER, LOCK, #6 .....cvviiiiiinrnirerenenannnenanns 2| 2
61
62 22992-G1 WIRE, 1B GAUGE ......coitviiiiruernceoroeenannnansans 2] 2
63 21978-G1 WIRE, 18 GAUGE ......cciiiiiiiiireisiainsnsncnannanas 1
64
65 19950-G3 ELECTRONIC MODULE ASSEMBLY (INCLUDES ITEMS 66 - 76) 1 1
66 * MODULE ...ttt ittt iiiiietnneneaannaannnnas 1 1
67 19459-G1 BRACKET .. iiiiiiiiiiiiiiiitiennensnsaraonsnanaes 1 1
68 00138-G5 SCREW, #6 — 32 X 5/BLG. . vvvverviininennronennnns 4 | 4
7/01/91 EZGOIE] Z4CARTPROS

RECEEE



DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE
DI‘\ TlI=ENT wii/nNnvueEn, vINbwvANw

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.

%k Indicates a component that is not available as an individual part. ;;g 887851P
ITEM|( PARTNO. (1 2 3 4 5§ DESCRIPTION QTYy
69 19081-G1 STANDOFF ..ottt it it itartaensstnanannoans 4 4
70 00736-G1 WASHER, FLAT, NYLON ... ..t iiiiiiiiiniinnnnnnnnnnn 4 4
71 00735-G1 NUT, NYLON, #6 - 32 ......ciiiiiiinrrnnnencananns 4 4
72 00559-G3 WASHER, #6 ... vt iiiiinrinrinrennineenaneneas 2 2
73 | 23388-Gt WIRE, 1BGAUGE ...ttt iiiininineenennans 1 1
74 | 19554-Gi WIRE, 1B GAUGE .. ... cviiiiitiintintnetsnceenennnns 1 1

75

76 19949-G1 WIRE ASSEMBLY, 16 GAUGE ...........ccvvvivnennnn., 1 1
77 19402-G1 WIRE, 16 GAUGE . ...... ... itiiiieiiiiearrnnenennnenans 1 1
78 00372-G5 SCREW, #8 =32 X 5/8LG. .. .t viiiiiiirirenntneannnnn 2 2
79 00565-G4 WASHER, LOCK, #8 ... ...t tiiririernrerenrnenennnannas 2 2
80 00526-G4 NUT, #8 — 32 . it i ittt e ttnreananeeansnnnan 2 2
81 19363-G1 FUSE BLOCK ..iiiiiiiiiiitetnanrneensanaracansnnanns 1 1
82 19361-G1 FUSE, 16 AMP ... . i iiitiiiiiiiietsntnenanesnosensnnnns 1 1
83 19434-G1 LABEL, IDENTIFICATION .......iitiininnenanenenaernnnns 1 1
84 19441-G1 WIRE, 12 GAUGE ...... .0t iiiiiirnnreerontensonnsnnes 1 1
85 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 86, 87) ....... 1 1
86 00559-G5 WASHER, #10 ... ittt ittt ieirenenenennrans 2 2
87 00526-G4 NUT, #10 = 32 . ittt ittt iiiereaennenannneanan 2 2
88 00565-G4 WASHER, LOCK, #8 ......iitiirererirrnenrnennnaeanann 2 2
89 00526-G1 L R 7 2 2
90 00372-G6 SCREW, #8 - 32 X 3/4 LG, ...iiiriirirrinnrnenenneneans 2 2
91 22047-G1 SHIELD, CHARGER . .......ciiiiiiieitnrinenrnenannneans 1 1
92 18970-G1 .| TRIM, VINYL ittt it e ireeargeanannns 1 1
93 | 22039-G1 | SUPPORT, CHARGER ... .uvvennnenneenneeaneenneennenn. 1] 1
94 22281-G3 TRIM, VINYL . i iiiiiiiiiiiiittiiotnetoneeaennneaasanns 2 2
95 30468-G1 ANGLE, REINFORCEMENT ... ..ittivnrerenrneneenrnenannens 1 1
96 22009-G1 MOUNT, ISOLATION ...ttt itiiennrnreeenenonnroconenenens 4 4
97 11027-G4 NUT, LOCK, 1/4 - 20 .. ivitiitiiininietinenaeeenacnrennnnes 4 4
98 13437-G4 SCREW, LOCK, 3/8 =16 X 1 LG. ...iviiirriiiinnnrnennnnnns 2 2

Pg. C-5 EZGOLIEWT %CARTPROS



CartPros directs you to the right part using the part
Rﬁoouw\, numbers from lhis!'r manual. Emgr thlzapart nugmber [iJ:to GET STARTED ﬁ» https://CartPros_Com/f_html
& oursearch boxand it will find the part you are looking for. HERE
DAl IERY UNARUGLEH, UNDUARND

7/01/91 EZGOLIEUEN ‘
2% CARTPROS



DID YOU CartPros directs you to the right part using the part
K fl‘! (}; AJ* numbers from this manual. Enter the part number into GET STARTED
i W

W frov Uss iwanuial Eviss el were ——» https://CartPros.com/f.html
DAIICRI T UMNARULER, FUM | ADLE ELECTRIC POWERED VEHICLES

49
1 - INCLUDES ITEMS 3-890 ’ |

13 - INCLUDES ITEMS 14-18 !
68 — INCLUDES ITEMS 69-78

\

28 60 59 55

Pg. D-1 EZGOENT] 2% CARTPROS

LIC- gy



DID YOU CartPros directs you to the right part using the part GET STARTED

K ;r.‘! f}‘,“,i':' numbers;r&m thi; _rnan”ulial. iET:er the part nulmbkgr inr(o HERE —_— https://CartPros_com/f_html
¥ | our seard ox and it will find the part you are looking for.
DAI IERT UNARULEA, FURM | ADLE ELECTRIC POWERED VEHICLES
AMMETER
/y

BLK

BLK

CIRCUIT
BREAKER A,

CAPACITOR A.C. FUSE BLOCK

7/01/91 EZGOLHENE ILCARTPROS
o |



DID YOU CartPros rdlrecls you to the right hpart using the part GET STARTED
l‘{. f\é (} A '-; numbers from this manual. Enter the part number into

our search box and it will find the part you are I()nklng for. HERE
DI‘\ HIENT wiiANaLNn, Frvni ALk

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 952 | 956
% Indicates a component that is not available as an individual part. 954 | 957
955 | 960
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 20484-G01 | BATTERY CHARGER, 36 VOLT, 10 FEET D.C. CORD
(INCLUDESITEMS 3 - 80) ..iiiiiiiiiii ittt iinratananns 1 1
2
3 19096-G1 TOP COVER ittt ii ittt ittt teieaiiantneanranananans 1 1
4 24919-G1 CHASSIS . i i it i it i e e ey 1 1
5
6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED) ........... 1 1
7
8 17077-G1 CAPACITOR (INCLUDES ITEM 9) ....iiiiiiiiniineennennss 1 1
9 11559-G1 BRACKET, CAPACITOR . .....covitiiineninnnnnnnnnnns 1 1
10 00372-G4 SCREW, #8 ~ 32 X 1/2 LG, ..t iiiiiiiiiinienrnrnennanss 2 2
11 00565-G4 WASHER, LOCK, #8 ... ..ttt iirniernnnnnnenns 2 2
12 00526-G1 NUT, #8 = 32 .. ittt i ettt iearneenrnenannns 2 2
13 18768-G2 HEAT SINK ASSEMBLY, SERVICE (INCLUDES ITEMS 14 - 18) .| 1 1
14 18489-G1 HEAT SINK .. itiiiiiiitin i iineninenerennnanannns 1 1
15 18488-G1 DIODE, SILICONE RECTIFIER .........ccvivivvevennnnnns 2 2
16 00567-G7 WASHER, LOCK, 1/4 . ...t iiiiiinennnsnannnass 2 2
17 00532-G2 NUT, 174 = 28 .. i it i i ii i e ea e inans 2 2
18 11572-G2 NUT, PLASTIC EXPANSION . ... ciiiiiiiinieennennnnnn 3 3
19 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ........ccovuvuennn 2 2
20 00525-G5 NUT, #6 = 32 ittt ittt ittt et ittt e ineennnenenanans 2 2
21 | 00138-G3 SCREW, #6 = 32 X 3/8 LG, ©vuuerrrrneeerrnernnnaennnns 2| 2
22 00512-G7 SCREW, SELF TAPPING, #8 X 7/8 LG. ..o vvvrinrnennnnnns 3 3
23 00378-G4 SCREW, #10 - 24 X 1/2 LG, .. iiviiiieierenrnnnnrneans 1 1
24 00526-G3 “|. NUT, #10 - 24 ... ... it it ierenenennnn e 1 1
25 00565-G5 - WASHER, LOCK, #10 ...ttt inrnnnninnnrenenenarannns 1 1
26
27 ,
28 18764-G1 AMMETER ... ittt it ittt ttnsasnsannonnnans 1 1
29 * BRACKET, AMMETER .. ...0iiiiiieininrnnennnennnens 1 1
30 00525-G5 NUT, #6 - 32 ..ottt ittt it iiitentnenraracannanes 2 2
31 00565-G5 WASHER, LOCK, #10 ... iiiiiiiiiiieinininnnanennennnss 2 2
32 00526-G4 NUT, #10 = 32 . it iir ittt i it ittt eetearanenannns 2 2
33 12914-G1 TAB, FASTON ...ttt ittt ittt tiiieneerenraennanennns 2 2
34 19952-G1 WIRE, 18 GAUGE ......ciiiiiiiiiiiiinieeenrncesnnnnas 1 1
Pg. D-3 EZGOLEWTT]

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
i (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

5[-\ 1HIERY VMARGLRER, FURTADLE

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 952 | 956
% Indicates a component that is not available as an individual part. 954 | 957
955 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
35 18052-G1 TIMER ..ttt ettt terenraearerancasoeaasnnananans 1 1
36 00372-G2 SCREW, #8 - 32 X 1/4 LG, ... ivtiiiiretnnnnantnsansnns 2 2
37 11575-G1 KNOB, TIMER .......iiiierirniininnnonnesssenonennnans 1 1
38 00486-G4 SETSCREW, #8 - 32 X 1/2 LG. ...t ivirennnrerrerennnns i 1
39
40 | 00372-G3 SCREW, #8 — 32 X 3/8LG. ..oiriier i iieinieinnnannenns 1 1
41 00565-G4 WASHER, LOCK, #8 .....iiiiiiiietiiinennenenneenssons 1 1
42 00526-G1 NUT, #8 — 32 . ittt ittt iienanntoseenenasnoannnns 1 1
43
44 19928-G1 TRANSFORMER . . ...ttt i ittt iiei et s tiinnrnnnneaonnaans 1 1
45 11027-G2 NUT, LOCK, 1/4 — 20 ... ittt ieiiiiearneenennnnnn 4| 4
46 00414-G5 SCREW, 1/4 - 20 X B/8 LG. ... .ivvueiinnnnanrnennnannns 4 | 4
47 19388-G1 A . CORD ...iiiiiiit it ieieretenenearanansoaannnnnns 1 1
48 13557-G2 STRAIN RELIEF, PLASTIC (A.C. CORD) ......civvivvnnaesnn 1 1
49 18747-G1 D.C.CORD ASSEMBLY, 10 FEET (INCLUDES ITEMS 51 -63) .| 1 1
50
51 14489-G2 D.C.CORD, 10 FEET ...cvvieriintntnnroransnaonnannnass 1 1
52
53 * CONTACT, CONNECTOR ... ...vviventenncrrnnnssnanss 2 2
54 18782-G1 CONNECTOR (BLACK) «.iiitiii ittt ieeerannneneannannns 1 1
55 18972-G1 HANDLE INSTALLATION KIT (INCLUDES ITEMS 56 - 63) ...... 1 1
56 * HANDLE, HALF, L.H. ... .iiiiii ittt iinieninnsnsans 1 1
57 * HANDLE, HALF, R.H. ... iiiiiiiiinieninenrnasannns 1 1
58 _
59 | oos47-G8 | SCREW, #6 ~ 32 X 29/32 LG. . 'vvvrnnnnnn.. e 2 | 2
60 | 00647-G3 " SCREW, #6 =~ 32 X 3/BLG. «evveernrrnrennenneenannns 212
61 13521-G5 NUT, LOCK, #6 — 32 ... iiitiiiiienrerarnnnnnsnsasans 4 | 4
62 00650-G2 WASHER, FLAT, #5 ... . iiiiiiiiiiriiararassncnnnnsa AR | AR
63 20628-G1 LABEL, CAUTION . ... ittt it einenennnnanrnasnsnns 1 1
64 13557-G3 STRAIN RELIEF, PLASTIC (D.C. CORD) ....ovvevvrenenenens 1 1
65
66
67 00614-G4 SCREW, SELF TAPPING, #8 X 1/2LG. ....vvvrrernrenenens 10| 10
68 19950-G1 ELECTRONIC MODULE ASSEMBLY
(INCLUDES ITEMS 63 — 78) +ivvrvrverennnnereannnnns 1] 1
7/01/91 EZGODIENIT] ZACARTPROS

FTElCTPICTT]



DID YOU CartPros directs you to the right part using the part

e (}; AJ* numbers from this manual. Enter the part number into GET STARTED

r‘l i.‘! W our search box and it will find the part you are looking for. HERE
party E

DAl ICNT viiARNaLR,, FVNL ADLED

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 952 | 956
% Indicates a component that is not available as an individual part. 954 | 957
955 | 960
ITEM| PARTNO. (1 2 3 4 5 DESCRIPTION QTYy
69 * MODULE ... ottt ittt inie st cannennsnnnnns 1 1
70 19459-G1 BRACKET .. ittt ittt ittt ittt e taianenennns 1 1
71 00138-G5 SCREW, #6 - 32 X 5/8LG. .....cvviiiiiiiiiiiiinanan 4| 4
72 19081-G1 STANDOFF . ittt ettt it iasitaetarnannnans 4| 4
73 00736-G1 WASHER, FLAT, NYLON ... oottt iiiiienneen 4] 4
74 00735-G1 NUT, NYLON, #6 — 32 ... .ciitiiiiiiiiiiiinnnnnnns 41 4
75 19862-G1 WIRE, 16 GAUGE ... .iiiiiii ittt cianeaaaes 1 1
76 19949-G1 WIRE, 16 GAUGE . ... ...ttt it inenanennenn 1 1
77 19954-G1 WIRE, 16 GAUGE ........ i iiiiiiinerittnernnrnnenn 1 1
78 00559-G3 WASHER, #8 ... . ittt i i it in e arannns 2 2
79
80
81 19363-G1 FUSE BLOCK ..ttt ittt it iiiiceninenasans 1 1
82 19361-G1 FUSE, 16 AMP ... i ittt ittt tiiinenentnnensneannans 1 1
83 19434-G1 LABEL, IDENTIFICATION ......coiiiiiiiiiiiiinarnnnannss 1 1
84 19441-G1 WIRE, 12 GAUGE ..... ...ttt ittt it iininrnnnnrannns 1 1
85 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 86 AND 87) ...| 2 2
86 00559-G5 WASHER, #10 ...ttt iiiiiii it rnecneneannasnns 4 4
87 00526-G4 NUT, #10 = 32 .. ittt it it i ittt eeannnas 2 2
88 00565-G4 WASHER, LOCK, #8 .....civiiiiniiiintnrsneraeannanas 2 2
89 00526-G1 NUT, #8 = 32 . ittt i ittt eatanneannsnnns 2 2
90 00372-G6 SCREW, #8 =32 X 3/4LG. ...coiviiiiiiinrnnenennennnns 2 2

Pg. D-5 EZGOLEIE %CARTPROS




DID YOU CartPros directs you to the right part using the part
KN o numbers from this manual. Enter the part number into GET STARTED

& oursearch boxand it will find the part you are looking for. HERE
DAl ICNT wiiARuaLNL,, FrVnl ADLLK

—3 https://CartPros.com/f.html

7/01/91 EZGOMEUTE .
2% CARTPROS



CartPros directs the right part using the part
SR iriecs ot el Boe U GETSTARTED _y,_ hitps://CartPros.com/f.html

K f\é (}; AJ* numbers from this manual. Enter the part number into HERE
i ' W . our search box and it will find thy rt you are looking for.
DRANRLCY, N1 WAAULIL, ACAR ELECTRIC POWERED VEHICLES

- ITEM 1 INCLUDES ITEMS 2~18
ITEM 44 INCLUDES 45-47

Pg. B ZACARTPROS



CartPros directs you to the right part using the part
PI[:YOU: §*9 numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE
DNANLD, T WVNAUVLIV, NEAN ELECTRIC POWERED VEHICLES

A
1y

109 \/s

[ ]
N
(S
(.
[« o
&

(TEM 82 INCLUDES 83-85

7/01/91 EZGOEEE . - - -
2% CARTPROS



DID YOU CartPros directs you to the right part using the part

) . GET STARTED .
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! {) ﬁf“"" ? our search box and it will find the part you are looking for. HERE p

DNANLY, 11§ WUNAUVLIV, REAR ELECTRIC POWERED VEHICLES

139

WHEEL CYLINDER DETAIL

142

ro-E I FACARTPROS



DID YOU CartPros directs you to the right part using the part

R ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED

r‘l I‘é - W our search box and it will find the part you are looking for. HERE
LDINANLY, lNivNAJvLIbv, NICAN

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 881
% Indicates a component that is not available as an individual part. ggg 887-'15?’
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 30243-G1 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS2-18) ........... 1 1
2 30218-G1 PEDAL, BRAKE . ... . ittt ittt i, 1 1
3 | 30330-Gt PAD,BRAKEPEDAL ..........cciiiiiiiniiiinennnnnnnn. 1 1
4 | 23044-G1 WIREHARNESS ........ i 1 1
5 00366-G8 SCREW, #6-32X1TLG. ...ttt 2| 2
6 10606-G1 SWITCH,MICRO ... .. ittt 1 1
7 00565-G3 WASHER, LOCK, #6 . . .....oii it it i ciie e, 2 2
8 00525-G5 NUT, #6= 82 . . . it it it ettt it e e 2 2
9 00567-G3 WASHER, LOCK. #6 . . ...ttt iiie i 2| 2
10 | 14628-G1 TAB,FASTON . ..., e 2 | 2
11 13514-G1 SCREW,BRASS . ... .. e 2| 2
12 00741-G7 SCREW,#10-241LG. ...... ... . i, 3 3
13 22362-G1 STANDOFRF ... i i et e e e 1 1
14 24938-G1 SPRING,CONICAL ........ .. 1 1
15 11098-G7 NUT,LOCK, #10—-24 .. ... ... . . i i, 2 2
16 00739-G1 NUT,RUBBER, #10—-24 .......... ...t 2 2
17
18 17618-G1 NYLON CLAMP ... i it 3| 3
19
20 14158-G1 BOLT, SHOULDER, 1/2X23/4LG. ...t 1 1
21 11079-G1 BUSHING,FLANGED ...ttt it 2| 2
22 13521-G4 NUT,LOCK, 3/8 =16 . ... .ottt e e et ee e 1 1
23 13197-G1 SPRING, TORSION . . ... i e 1 1
24 10386-G3 .| PIN,CLEVIS, 516 X3/4LG. .............coooiue.... J 2| 2
25 | 10387-G3 | PIN, COTTER, 382 X3/4LG. . .. e evee e 2| 2
26 | 30295-G3 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS28-20) .......... -1 1
27 30295-G4 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS28-30) .......... 1 -
28 30297-G1 ROD,LINKAGE,189/16 . ... ... ittt iiiieen 1 1
29 00544-G4 NUT, 56 =24 ... i i i 1 1
30 10385-G4 YOKE . .o e 1 1
31 30284-G1 BRACKET, MASTER CYLINDER/PIVOT .......... ..o, 1 1
32 00427-G8 SCREW,3/8-16 X 2 LG, ... .. ittt ittt 2 2
33 00560-G1 WASHER, 3/8 ..ottt it it e e 2| 2
34 11098-G5 NUT,LOCK,3/8=16..........cciivnrn... e et 2 2
7/01/91 EZGOLEITEN ._::3 AliTlSROS
2% C '



Dnﬂr\:o, TURAULI w, AEAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL

When ordering parts, please specify the model and serial number of the product. 881

% Indicates a component that is not available as an individual part. 955 | 875

957 |875P
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy

35 00733-G9 SCREW,3/8-16X6LG. ...ttt it iiinean 1 1
36 00560-G1 WASHER, 3/8 ..o i e i et et 2 2
37 11079-G1 BUSHING, FLANGED ......... ... i, 1 1
38 30292-G2 SLEEVE, PIVOT . ... it e i 1 1
39 32772-G1 PIVOT e e e 1 1
40 13521-G4 NUT,LOCK, 3/8 - 16 ... ottt ittt it it 1 1
4
42 14443-G3 CLEVIS, 5B X 11/8LG. .. ...ttt i i 1 1
43 10387-G3 PIN,COTTER,3/32X3/4LG. .....coii i, 1 1
44 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS45-47) ............. 1 1
45 21508-G1 YOKE .ottt it e e e e e e e 1 1
46 00544-G6 NUT, 3/8 =24 .. it i e e e e 1 1
47 30293-G2 PUSHROD,31/8LG. ...ttt it i eieian, 1 1
48 21509-G2 SPACER,PUSHROD ...ttt it iieiea 1 1
49
50
51
52
53 24810-G1 MASTER CYLINDER (INCLUDINGBOOT) ............ccovn.... 1 1
54 00427-G4 SCREW,3/8—-X11/2LG. ... . i 2 2
55 00560-G1 WASHER, 3/8 . .. it i e e 2 2
56 11098-G5 NUT,LOCK, 3/8 =16 . ..ottt ittt ciiienennn. 2 2
57 32773-G1 ADAPTER, MASTERCYLINDER ........ ..., 1 1
58 |
59 21104-G8 'BBAKE LINE, 68" LG. (EXTENDED LENGTH) ................... 1 -
60 21104-G5 BRAKE LINE, 40" LG. (STANDARDLENGTH) ................... - 1
61 11227-G1 CLAMP, TUBE . . . ittt e et et e e e e 2 3
62 00100-G6 SCREW, SELFDRILLAND TAP, #10-3/4LG. .................. 2 3
63 20367-G1 GROMMET ... it i e e e et e e 2 2
64
65 11332-G2 BRACKET, TUBEFASTENER ......... ...ttt 1 1
66 00100-G6 SCREW, SELF DRILLAND TAP, #10X3/4LG. ................. 2 2
67 11456-G1 CLIP,HOSE ... . i e et e 1 1
68 11090-G4 HOSE, FLEXIBLE . ... ... i i it ii e 1 1

Pg. E-5 EZGOLIEUTE

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

DRARES, f T URRGLIC, REAR
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 881
% Indicates a component that is not available as an individual part. 955| 875
957|875P
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
69 21103-G1 FRAME, TEE .. .. . i e e 1 1
70 21104-G3 BRAKELINE, 12°LG. ...t 1 1
71 21104-G9 BRAKELINE, 20"LG. ......cii ittt 1 1
72 11098-G6 NUT,LOCK, 5/16—18 . . .. . 1 1
73
74
75 30197-G1 LEVER,BRAKE .. ...t it 1
76 00439-G6 SCREW, 516 —-18 X 3/4 .. ... .. it i, 2 2
77 11098-G6 NUT,LOCK, 5/16 =18 ... ... it et et et 2 2
78
79 14443-G1 PIN,CLEVIS, 518 X 13/8LG. ... ...t 1 1
80 10387-G9 PIN,COTTER, 1M6 X1/2LG. ... ... it 1 1
81 00559-G8 WASHER, FLAT, 5/16 ... .. ittt et i 1 1
82 30195-G1 LINK ASSEMBLY (INCLUDES ITEMS83—-85) .................. 1 1
83 10385-G6 YOKE ittt i e e e e 1 1
84 00544-G4 NUT, 5/16 =24 ... . it it 1 1
85 30196-G1 LINK o e e e 1 1
86 11098-G4 NUT,LOCK, 5/16 =24 . . . ... e e 1 1
87 00559-G8 WASHER, 5/16 .. ..ttt ettt 1 1
88
89
90 14158-G1 BOLT, SHOULDER, 3/8 -16 X23/4LG. ..........ccovveuneo.... 1
91 11079-G1 BUSHING, FLANGED ....... .. i i i it 2 2
92 30221—G1 | PIVOT it i e e e e 1
93 '
94 11098-G4 NUT,LOCK, 3/8 =168 .. ..ottt it et e 1 1
95 30241-G2 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 97 — 100, 102,
104 -108), EXTENDEDLENGTH ............ ...t 1 -
96 30241-G3 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 97 - 99, 101,
103 -108), STANDARDLENGTH ...............c.cun... - 1
97 19038-G1 BRAKE CABLE ........oiiiiiiiiii i 1 1
g8 10386-G3 PIN,CLEVIS,5/16 X3/4LG. ... ... i, 2 2
99 10387-G3 PIN,COTTER,3/82X3/4LG. ..., 2 2
100 30222-G2 EQUALIZER/LINKAGE ROD ASSEMBLY (EXTENDED LENGTH) | 1 -
7/01/91 EZGOLEIT %CARTPROS

| {EICIPIC]1]




DID YOU

KNO

\AZ
W?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“ﬁ:::““ ——3 https://CartPros.com/f.html

DHARED, M YUHAULILU, HEAH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. 881MODEL
% Indicates a component that is not available as an individual part. 955 | 875
957 |875P)
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QrTy
101 30222-G3 EQUALIZER/LINKAGE ROD ASSEMBLY (STANDARD LENGTH)| - | 1
102 30295-G3 LINKAGE ROD (EXTENDED LENGTH) .................. 1 -
103 30295-G4 LINKAGE ROD (STANDARDLENGTH) ................. -1 1
104 00544-G4 NUT,5/16-24 ... .. .. i, 1 1
105 10386-G3 YOKE ..ttt i i e ettt 1 1
106 13659-G1 BAR,EQUALIZER ..... ... ... ... ..., 1 1
107 10386-G3 PIN,CLEVIS,5M6 X3/4LG. ........cciiiiinnn... 1 1
108 10387-G3 PIN, COTTER,3/32X3/4LG. ..., 1 1
109 10386-G3 PIN,CLEVIS, 516 X3/4LG. . ...t iiiien 3] 3
110 10387-G3 PIN,COTTER,3/32X3/4LG. ...ttt iiiinnnn. 3| 38
111 14601-G1 RIVET, 316 X 7/8 LG. ... i et et e 1 1
112 00559-G5 WASHER, #4 . ... . . e 1 1
113 13728-G1 BUMPER,RUBBER .......... ..t 1 1
114 12305-G1 RING, RETAINER ... ...t 41 4
115 21781-G2 BRAKE ASSEMBLY, PASSENGER SIDE, R.H. (INCLUDES ITEMS
118 = 186) oottt 1] 1
116 21781-G1 BRAKE ASSEMBLY, DRIVER SIDE, L.H. (INCLUDES ITEMS
118 —136) ..ottt e e e 1 1

117
118 21091-G1 SPRING,GREEN ....... .. ... i 1 1
119 21092-G1 SPRING,RED ..ottt et et eie e 1 1
120 13955-G1 SHOES,LINED(SETOF2) .......oii it ieiiinnnn. 1 1
121 21086-G1 TORQUE, SPIDER .. ..o i e e e 1 1
122 21088-G1 CUP,HYDRAULIC ... ... i ii e 21 2
123 21087-G1 PISTON,WHEELCYLINDER ............coiiiiiiiinaann. 2| 2
124 21089-G1 SEAL . . e e 2 2
125 21094-G1 VALVE,BLEEDER ........ ... .ot iiiann... 1 1
126 21095-G1 SPRING,LOWER ... ... i i 1 1
127 21096-G1 SPRING,UPPER ...... ... ittt 2| 2
128 21097-G1 ADJUSTER ... . i i ittt it en i 1 1
129 21098-G1 SHEILD, DUST ...ttt e e e et et c i 1 1
130
131 21909-G1 LEVER, PARKINGBRAKEASSEMBLY ..................... 1 1
132 13464-G1 RETAINER,CLEVISPIN ........ ... ... ... 1 1

Pg. E-7 EZGOLEOTE

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

DRNANCO, MTUMNRAULIL, NCAN

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 881
% Indicates a component that is not available as an individual part. 955 875
957|875P
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
133 13460-G1 LEVER,CURVED ...... ... ... i 1 1
134 13463-G1 WASHER,SPRING ......... ..., 1 1
135 13462-G1 CLEVIS, PIN ... e e e 1 1
136 22604-G1 LEVER,STRAIGHT ............c i, 2 2
137 13468-G1 CLIP .o 2 2
138
139 14195-G1 BOLT ..o e 8 8
140 | 21562-G1 NUT L e e e e e 8| 8
141 17953-G2 DRUM, BRAKE, REAR, 1/2"STUDS ....... ... ... .. ... 2 2
142 17953-G1 DRUM, BRAKE, REAR .. ... ... i i i 2 2
143 14723-G1 NUT, LUG1/2 =20 .. it i ettt 10 | 10
144
145
146
147
148 15200-G1 WHEEL CYLINDERREBUILDKIT ....... ... 1 1
7/01/91 EZGOLEITEN %CARTPROS

|_IEICIPIC]1]



DID YOU CartPros direcls_you to the right part using 1h:r !I:p:r; GET STARTED . rtP S_Com/f_html
KN OV o e e e s “mm P htpsiiCartPro
DHARKNED, VMIEUVHANIVAL ELECTRIC POWERED VEHICLES

TEMS 2-18
TEMS 32-36
TEMS 50-60
TEMS 51-57
TEMS 52-54
TEMS 112-114

NCLUDES
NCLUDES
NCLUDES
NCLUDES
NCLUDES
NCLUDES

49 -
50 -
51 -
1 -

Pg. F-1 EZGOMENE] 2% CARTPROS

EICIFICTT



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

DRANLCO, NIEUVMTANIVAL ELECTRIC POWERED VEHICLES

%F
",
[

w

T

0 o

@

N

coco,?g

€D D

S Do o

EEEE o

DD D

wwdw

coB8o

00 [} v
z2z2z 2
RN ©
0O o N

R-R-R-)

7/01/91 EZGOLETT 24 CARTPROS
o |



DID YOU CartPros directs you to the right part using the part
h‘! (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l our search box and it will find the part you are I()nklng for. HERE

bl‘iAl‘\tb, NIECVRANIVA

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number ofh the product. 775 | 956
% Indicates a component that is not available as an individual part. ggi 960
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTty
1 30243-G1 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 18) ........... 1 1
2 30218-G1 PEDAL, BRAKE . ... .ttt ettt i aneeaaeen 1 1
3 30330-G1 PAD, BRAKE PEDAL .. ... it iiiiiiinnnnnns 1 1
4 24938-G1 SPRING, CONICAL ....viiiininatrnenenrnnenracnsnens 1 1
5 22362-G1 STANDOFF ...ttt ittt tetta e e tntaentannsnens 1 1
6 |
7 11098-G7 NUT, LOCK, #10 = 24 .. ...ttt ittt iii i tionannens 1 1
8 00741-G7 SCREW, #10 - 24 X 1 LG. . .vtiiiii it ittt iieininenenens 2| 2
9 | 00739-G1 NUT, CAPTIVE, #10 = 24 ... ...ttt iaiiininenns 21 2
10 10606-G1 MICRO SWITCH ... ittt iiitenenitnnnnccnasnons 1 1
11 00138-G8 SCREW, #6 - 32 x 1 LG, ...ivniiiininininiinniniannens 21 2
12 00565-G3 WASHER, LOCK, #6 ......cvciintnminennnensnrerennnnas 21 2
13 00525-G5 NUT, #6 — 32 ..ottt ittt e it cn e 21 2
14 00567-G3 WASHER, LOCK, #6 ....cviiiiiiiiiniiiiieininennennes 2| 2
15 14628-G1 TAB, FASTON ...ttt ittt ittt annnennnns 2 2
16 13514-G1 SCREW, #6 — 32 ... iiiiintinennneeninsaiensnenensnsns 2| 2
17 22447-G1 WIRE HARNESS . ... ittt ittt iiniissnnnannns 1 1
18 17618-G1 CLAMP, NYLON ...ttt iieiitnnsrennnnnossonnnnns 3 3
19 11079-G1 BUSHING, FLANGED ... ..ottt iiiiiininiirnsaannenenns 2| 2
20 14158-G1 BOLT, SHOULDER, 1/2 X 2 3/4LG. ...coiiiiiiiiiineiinnnnnns 1 1
21 13521-G4 NUT, LOCK, 3/8 = 18 ... iiiiiiiiiiiiniiiiienrinennenenns 1 1
22 13197-G1 SPRING, TORSION .. ..iiiiiiiiiiiiiiiiin s iiensannaennnnns 1 1
23 14443-G2 PIN, CLEVIS, 5/16 X 3/4 LG. ... citiiiiiiiiiiiiineniiennens 1 1
24 10387-G3 | .PIN, COTTER, 3/32 X 3/4LG. ...ovitririiiinrnenenvienrnins 1 1
25
26
27 14601-G1 RIVET, 3/MB X 7/BLG. ...tiiiiiiiiiiiiiienciiiennenenens 1 1
28 00559-G5 WASHER, #10 ..ottt ittt i it iieanteenenensnannnns 1 1
29 13728-G1 BUMPER, RUBBER .......ciiiiiiiiinrninnninninnnrnenenens 1 1
30
31 30225-G1 BRAKE YOKE ASSEMBLY (INCLUDES ITEMS 32 -36) ........... 1 1
32 19852-G1 YOKE, BRAKE ...ttt ie ittt intniariennieennnnnenss 1 1
33 11098-G6 NUT, LOCK, 5/16 = 18 .. i iiii ittt iiiiieetnininnennans 1 1
34 00559-G8 WASHER, 5/16 .. ittt iiinieniicansennenenenvasasas 1 1
Pg. F-3 EZGOMENTT]

FACARTPROS




DID YOU CartPros directs you to the right part using the part
i (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

bﬁAl\:b, NVIECHANIVAL

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 956
% Indicates a component that is not available as an individual part. ggi 960
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 00532-G3 NUT, 5/168 = 18 ..ttt iiiiieeetinvooecnnsasennsnnees 1 1
36 19857-G3 JAW, TURNBUCKLE .....ciiitiiviierrnosonronsensonnnoes 1 1
37 14443-G2 PIN, CLEVIS, 5/16 X 3/4 LG. .. ... iviiiirnrantinrsensonnsnas 1 1
38 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ...t iitiitiioeetintnanoannnaas 1 1
39
40 30221-G1 PIVOT ittt ittt ittt it esettassertnesontensnes 1 1
41 11079-G1 BUSHING, FLANGED ... .. iiiiiiiiinieeiinisaerntoansnonnnes 2 2
42 14158-G1 BOLT, SHOULDER, 1/2 X 2 3/4 LG. .. ..ottt ieiiitneernnnnnns 1 1
43 00560-G3 WASHER, 3/8 .. i iiiiiiiiiit it iieentinteaernnnnnennnnns 2 2
44 11098-G5 NUT, LOCK, 3/8 = 16 ...ttt i iietcnnnnnsnennnss 1 1
45
46 10386-G3 PIN, CLEVIS, 5/16 X 15/16 LG, .. ..ttt it itninnanns 1 1
47 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ..iviiiiiiiiniiatreannrnnnnas 1 1
48
49 30241-G1 BRAKE LINKAGE ASSEMBLY (INCLUDES ITEMS 50 - 60) ........ 1 1
50 30222-G1 EQUALIZER LINKAGE ASSEMBLY (INCLUDES ITEMS 51 - 57) .} 1 1
51 30295-G2 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 52 - 54) ....| 1 1
52 10385-G4 YOKE ittt i e iintssnsansossatsonsansnnss 1 1
53 00544-G4 NUT, /16 — 24 . ... ittt it iiiinneansnonss 1 1
54 30297-G2 ROD, LINKAGE, 13 3/8LG. ....civivvninnnennsnnns 1 1
55 13659-G1 BAR, EQUALIZER .. ...cciviii it iieinniannonnronsnans 1 1
56 10386-G3 PIN, CLEVIS, 5/116 X 15/16 LG. .......vviiiiineinnrnns 1 1
57 10387-G3 PIN, COTTER, 3/32 X 3/4 LG ... i i it iieiininnennnnnns 1 1
58 19038-G1 CABLE, BRAKE ... ittt tvnivntnnronronsensacsonscnnsonss 2 2
58 10386-G3 ' PIN, CLEVIS, 5/16 X 16/16LG. .........ccooutn. e, 2 2
60 10387-G3 B PIN, COTTER, 3/32 X 3/4 LG. ...ivviirriinrnnrinrcnnsnnns 2 2
61 12305-G1 RING, RETAINING .....cciiiiiiniiinienronrensanonoasnnsnas 4 4
62 10386-G3 PIN, CLEVIS, 5/16 X 16/16 LG. .. ... vvivtiiieinneninennsansas 2 2
63 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. .....itiieiininnieninnernnnans 2 2
64
65 20938-G1 BRAKE ASSEMBLY, PASSENGER'S SIDE (INCLUDES ITEMS
A 1 T £ 1 1
66 20938-G2 BRAKE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS
BB — 74 . it i e et it e et 1 1
67 22519-G1 BACKING PLATE, PASSENGER'S SIDE . ......vovivvnnrernns 1 1
7/01/91 EZGOIENTT] 24 CARTPROS

[TEKCTPICTT]



DID YOU CartPros directs you to the right part using the part
i (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

bHAKI:b, VIECHRANIVAL

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 956
% Indicates a component that is not available as an individual part. ggz 960
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTy
68 22518-G1 BACKING PLATE, DRIVER’'S SIDE . ......iivveivnernnronnen 1 1
69 22516-G1 ADJUSTER ASSEMBLY (INCLUDES ITEMS 70 - 72) .......... 1 1
70 22520-G1 ADJUSTER BODY ... iiiiiiiiiiieectnonnnsnnannannns 1 1
71 17287-G1 ADJUSTING BOLT .. ..tiitiiveerennnoernnsensnnnnns 1 1
72 17289-G1 ANCHOR, PISTON . .....ccitiieiiiiirnernosnnnonnans 2 2
73 | 00565-G7 WASHER, LOCK, 1/4 ... .ttt e it ininanneanens 2| 2
74 13632-G1 L R 0 T o 2 2
75
76
77 17294-G1 CAP, ADJUSTING BOLT ...t iiiiii it et iraeeeesanns 1 1
78 22512-G1 LEVER (it ittt ittt itetaatiaeeiianeaii e 1 1
79 22513-G1 PIN, LEVER ..ottt i iiii it itniaatnnsonnnnossesnnnas 1 1
80 22514-G1 U-CLIP ....coiiiiinniinnaans et e st eaaae e 1 1
81 22515-G1 BLOCK, SLIDING ......iiiiiiiitintiarnneernnnnsannness 1 1
82 22511-G1 DUST COVER ...t itiiiiietininetaasnnsosnnioasonenness 1 1
83
84
85 17292-G1 PIN, TENSION ... 0tittiiiitiintreraarennsnronsssnssnsas 2 2
86 17290-G1 SPRING, BRAKE .. ...c.iiiiiiieinarnneenrennennsnnnnnas 2 2
87 22517-G1 BRAKE SHOE (SET OF 2) cvvivriviriarnnrcarsonssnsnneas 1 1
88 17291-G1 SPRING, SHOE, CLAMP . ... it iiiiiiiniinrenrsensnnsnnss 2 2
89
90
91 .
92 32813-G1 BF}AKE DRUM ASSEMBLY (INCLUDES ITEMS 93 AND 94) e 1
93 19862-G1 BOLT, WHEEL ... . ittt ittt tiiitancnntanaannns 5 5
94 32826-G1 DRUM, BRAKE . ...iiitiiiiniiiennionarionesronnsnoonnnns 1 1
95
96 XXXXX-XX | NUT, SLOTTED (SEE REAR AXLE ILLUSTRATION FOR PART
‘ NUMBER) ..vtiiiiiiinrrnrnntenseetonoannosnsaceanons 1 1
87 XXXXX-XX | PIN, COTTER (SEE REAR AXLE ILLUSTRATION FOR PART
NUMBER) ..oviiiiiiiiiniiiiiiettnienrnensnaensnananss 1 1
98 )
99 17083-G1 BOLT, 5/16 = 24 X 3/4 LG. ... .tiuitiiiinennnsnosnnnnnnsns 4 4
100 15126-G1 NUT, LOCK, 5/16 — 24 .. ... ittt iiittneennernnnns 4 4

Pg. F-5 EZGOET ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

DHARKEDY, NIEUVHANIVAL

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 956
% Indicates a component that is not available as an individual part. ggi 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
101
102
103 30197-G1 LEVER, BRAKE ... .iitiiiiiiiinrnironronennensoneneenneas 1
104 00439-G6 SCREW, 5/16 = 18 X 1 3/4LG. ... ..ot iiitiiietrrnearinnanns 2
105 | 11098-G6 | NUT, LOCK, 5/16 = 18 ...vuvirintiniinneiniinnenneinnennnss 2
106 |
107 00559-G8 WASHER, 5/16 .. iiiiiiiiiiiiiiiirenenntenennreneneennens 1 1
108 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ....vivvirirnnenernronsnnennas 1 1
109
110
11 30195-G1 LINK ASSEMBLY (INCLUDES ITEMS 112 - 114) ................ 1 1
112 10385-G4 YOKE, CLEVIS ... tiitiitiiiintinnsneensoneansonsnnonsas 1 1
113 00544-G4 NUT, B/16 ~ 24 ... ittt iiiineeinnacnnnansns 1 1
114 30196-G1 LINK, PARKING BRAKE . . ....civitiiiiiinnincnnnacss e 1 1
115 |
116 00559-G8 WASHER, 5/16 ..o vtttiiiiiniiirnrenesnsennnneensanennenns 1 1
117 11098-G9 NUT, LOCK, 5/16 = 24 ... ittt it inecneennonsnonessns 1 1
7/01/91 EZGOIEIT ZACARTPROS

[_IEICIPIC]1]



ELECTRIC POWERED VEHICLES

—> https://CartPros.com/f.html

GET STARTED
HERE

ATNO S3T0H3A Q31009
OILSY1d HO4 34V €+ - Z& SWILI

AINO S370IH3A a31a09
TYLIW HOL 3V 9€ - ve ST 1|

1974 ..Nv SW3Ll S3ANIONI - ¥
€€ '2€ SWILlI SIANTONI - 1€
€L W31l S3ANIONI - 2t

L -~ ¥ SIN3LI S3ANTONI - €
6¢ — € SW3LlI SIANIONI - 2
0€ - € SW3Ll S3ANTONI -

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DIKECV IIVUN SELEUV IVUH

DIDYOU
KNOW?

| 5 S L\ & ]

ZLCARTPROS

EZEOLEET

Pg. G-1



DID YOU CartPros directs you to the right part using the part
h‘! (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

UIHI‘:b 1IUN SELEUVIUH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.
ESC| RCV|
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 25396-G3 DIRECTION SELECTOR, RESISTOR COIL VERSION
(INCLUDESITEMS 3 = 30) ..ot ivviinrerncnonernsncnenans - 1
2 25396-G5 DIRECTION SELECTOR, ELECTRONIC SPEED CONTROL
(INCLUDES ITEMS 3= 28) ...c.iiiiiiiiiiiiinnnnannnens 1 -
3 | 14651-Gi CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 4 -7) ...... 1 1
4 | 24940-G1 L O 2 2
5 00565-G7 WASHER, LOCK, 1/4 ...ttt ieeenrnenannannns 2 2
6 00414-G6 NUT, 174 = 20 ..ttt i e ettt ettt e raennannnsns 2 2
7 * BOARD AND CONTACT MACHINED ........covvvevvnnns 1 1
8 12835-G1 L7 .1 1 1
9 19470-G1 SHAFT L i ittt it eennttrsssoneanessassnnannnnns 1 1
10 00560-G1 WASHER, 3/8 .. ittt it ittt ienenneeaanraraessnaans 1 1
11 14390-G1 NUT, LOCK, 3/8 — 24 ... ittt it ieinneannnenans 1 1
12 32021-G1 FUSE HOLDER ASSEMBLY (INCLUDES ITEM 13} ............ 1 1
13 18392-G6 FUSE — 7 AMP ...ttt iiiiien ittt ciinaannnnens 1 1
14 |
15 10606-G4 SWITCH, MICRO . ... it ittt ittt ettt tssneesannnes 1 2
16 00139-G8 SCREW, #6 — 32 X 1 3/4LG. ... iiriniiinininrncnnnnes 4 4
17 12806-G1 SPACER, SWITCH, MICRO ......cciiiinecniinnnnnenannas 4 4
18 00565~G3 WASH, LOCK, #B6 ....0iiiiiiiiniarnreeeerneneensasasans 4 | 4
19 00525-G5 NUT, #6 — 32 .oi ittt et v tintnsnasassnanansnans 4 4
20
21
22 13514-G1 SCREW, BRASS, #6 — 32 X 7/32LG. ....vvvvenriennnannns 1 1
23 | 14628-G1 TAB, FASTON .. e veeeeeeeiiiianeeeeennnns SUUDU 1] 1
24 00567~-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 .......00vevvuennns 1 1
25 30278-G1 BRACKET, BUZZER ....... ..ot iiiivnrenenntscnnnnnnnnas 1 1
26 17940-G1 BUZZER ASSEMBLY ...t iviiiii e innrnrarancnsnsnsnanons 1 1
27 00138-G4 SCREW, #6 — 32 X 1/2 LG, .t .iiierireieinnenrnnnaronnns 4 4
28 00565-G3 WASHER, LOCK, #6 .....iviuiieeeeirnnenenennrossnansns 4 | 4
29 00525-G5 NUT, #6 — 32 .. iiiiiiiiinieterorsnonsosenensnceasannns 4 | 4
30 12796-G2 SWITCH, MICRO, HEAVY DUTY ... viiiviiinnrnennnnnnns 1 -
31 20325-G1 DIRECTON SELECTOR SWITCH HANDLE KIT
(INCLUDES ITEMS 32, 33) t.itivierntnuinioeansnonoseranans 1 1
32 19886-G1 HANDLE, PLASTIC ... ittt ittt iiirarnnansnnsaranons 1 1
7/01/91 EZGOEUTT] ZACARTPROS

[TEICTPICTT]



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

vincuv 1 iVN OSCLEVIVR

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

ESC| RCV]

ITEM|{ PARTNO. |1 2 3 4 5 DESCRIPTION QTY
33 00740-G4 SCREW, #10 - 32 X 1/2LG. . ciiiiiiiiiiiiiiinininnnnn, 1 1

34 00558-G7 WASHER, 1/4 (iTEMS 34 - 36 ARE FOR 952, 954, 955, 956

957, 960) ittt i i i ittt i e i 3 3
35 14390-G4 NUT, LOCK, 1/4 = 20 ... .ttt iinriinniienrananenns 3 3
36 | 21976-G1 LABEL, DIRECTION SELECTOR ... .ovuivtiineneninienvnnnnenns 1 1
37 | 30318-G2 SPACER (ITEMS 37 - 43 ARE FOR 775, 875, 875P, 881) ........ 3 3
38 00753-G7 SCREW, 1/4 =20 X 2 1/2 LG. ..t iiiiiiiiiiiiiiiniiinnanns 3 3
39 00559-G7 WASHER, 1/4 .. ittt it ittt ii e 3 3
40 00550-G1 N R . B 3 3
41 30393-G1 PLATE AND LABEL ASSEMBLY (INCLUDES ITEMS 42, 43) ....... 1 1
42 21976-G1 LABEL, DIRECTION SELECTOR ......covvvienninrnenennanss 1 1
43 * PLATE, LABEL ....civriiiiiiiii ittt ieiinnnnan 1 1

Pg. G-3 . EZGOLIENE %CARTPROS




CartPros directs you to the right part using the part
Rﬁoouw\, numbers from lhis!'r manual. Emgr thl?:part nfmber [iJ:to GET STARTED ﬁ https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE
UIREUVIIVN OELELV I UVUR

7/01/91 EZGOET ;
%GSCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
R (}; AJ* numbers from this manual. Enter the part number into
r‘l i.‘! WP our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ELEV | KIVAL ELECTRIC POWERED VEHICLES
MOTOR I
ﬂ
s |
R1 R2 l
jg A1 r'w—mmw-—p—0
st L —— 4 & V V *
7o ofo OT

]

|

|

I

|

|

|

|

:
SOL 3
: O BLK —l‘— '
N1 11,

B r E1 WHT/VIO D3 BLK

BLK

[ . ' ‘\C
AL R

‘ ' NC SWITCH

REVERSE WHT/ORN
WARNING .

WHT/RED
B WHT/YEL

BLU oo/ - ‘1,
ACCELERATOR 3‘7
SWITCH (o
cl 3

RED

HORN I
0O O0—

BL+

CHARGING
RECEPTACLE

=) &

Pg. H-1 EZGOMEWEN 24 CARTPROS

Lieljrolng



DID YOU CartPros directs you to the right part using the part
WA numbers from this manual. Enter the part number iiJrflo Gn:::gﬁb ﬁ— httpS://CartPrOS.Com/f.html
ELECTRIC POWERED VEHICLES

MR
r‘l i.‘!{) WW &« oursearch box and it will find the part you are looking for.
ELCVINVAL

KEY SWITCH

BATTERY
CHARGER

SOLENOID

AND RESISTORS
FOWARD -
NEUTRAL- BATTERIES
REVERSE
SWITCH
{qﬁ 167\HORN SWITCH
oS HORN
CHARGER WIRING HARNESS

ACCELERATOR
SWITCH
D.C. RECEPTACLE

KEY SWITCH

FORWARD -
NEUTRAL-

REVERSE

SWITCH

ACCELERATOR
SWITCH

@/ Q/HORN SWITCH 3,4
@? HORN CHARGER WIRING HARNESS

AND RESISTORS
BATTERIES

7,8

CONTROL WIRING HARNESS

7/01/91 EZGOLEIEN ZIL1CARTPROS
20Y0 :

|_ElCIPIC]1]



DID YOU CartPros directs you to the right part using the part

B "\5 {) ;j, §*» numbers from this manual. Enter the part number into

r( i L \" . our search box and it will find the part you are looking for.
LW iINIVAL

GETSTARTED _5,_  https://CartPros.com/f.html

ELECTRIC POWERED VEHICLES

| ; @13
g—%;’é‘gm
]

| BATTERY HOLD DOWN
2 ASSEMBLY
I

WHT TO
“ FUSE BLOCK

RED FROM

BL+ FROM
POWER
HARNESS

lL CONTROL HARNESS

BLK FROM
CONTROL HARNESS

BL- FROM

CR+ FROM
CHARGER
HARNESS

BATTERY CONNECTIONS

FROM

POWER HARNESS

CR- FROM
CHARGER HARNESS

BLK FROM
ACCESSORY HARNESS

POWER FROM
HARNESS POWER
HARNESS d}
& @—16
- / TO BATTERY 15
AT BL- (b
I/ \/‘
Q\{ ® | /
X
TO SOL 3
19
MOTOR - - —i-(0—
TERMINALS - BATTERY TERMINAL
17
Pg. H-3 EZGOLEITT

ZACARTPROS

[\ K]




DID YOU CartPros directs you to the right part using the part GET STARTED https//CartProscom/fhtml
HERE > ’

AJ* numbers from this manual. Enter the part number into

K ir.‘! {) :2;_'.;3 *:lealrr{lll'gﬂiiwill find the part you are looking for. ELECTRIC POWERED VEHICLES

HORN SWITCH

CHARGER RECEPTACLE-ON BOARD
CHARGER RECEPTACLE-PORTABLE

YLW TO RED
FROM SPEED
CONTROL HARNESS

w

9]

p
™

o
o <<

I

|

o

o

-

& S

2 < o

= O Q
T o} =

o [a] <
,9 L. % 51
= 3 o)

| = =z
n o T 5
1] =2 >

7/01/91 EZGOLEUE] %CARTPROS



DID YOU CartPros directs you to the right part using the part
K f\é (}; AJ* numbers from this manual. Enter the part number into GET STARTED
i W

mar : —3p https://CartPros.com/f.html
. our search box and it will find the part you are looking for. HERE
CLhoV I NIVAL ELECTRIC POWERED VEHICLES

RED BUZZER WIRE
BLK BUZZER WIRE
FRONT VIEW

TO CONTROL HARNESS

RED FROM
CONTROL HARNESS

BLU FROM
CONTROL HARNESS

BUZZER

DIRECTION SELECTOR SWITCH CONNECTIONS

TO POWER HARNESS

REAR VIEW

+36V FROM
BATTERY

Pg. H-5 EZGOIETE] Z4LCARTPROS




DID YOU CartPros directs you to the right part using the part
MR WAS™> numbers from this manual. Enter the part number into
KNOW?

our search box and it will find the part you are looking for.

CLEV I NIVAL

GETSTARTED _5,_  https://CartPros.com/f.html

ELECTRIC POWERED VEHICLES

ACCELERATOR SWITCH CONNECTIONS

(A1) FROM
MOTOR
)
@@
©
& &
@) ©
0@ Q
k 5 ©
(SOL) FROM
17;) POWER
N HARNESS
a ) a
O @ %
/51
7/01/91 EZGO <
RESEET FLCARTPROS

[ [EICIPIC]1]



DIDYOU
KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ELLWVINIWVAL

GET STARTED

HERE —> https://CartPros.com/f.html

ELECTRIC POWERED VEHICLES

ACCESSORY WIRING
WITHOUT TURN SIGNALS

LIGHT SWITCH

DRIVER SIDE PASSENGER SIDE

HEADLIGHTS @
BLU%BLK BLUXNABLK

LK 1
5 BLK
LRED_ 2 WHT/BLY WHT/BLU
3. RED -
> "BRAKE SWITCH |BRN
—010
12V DC FUSE BLOCK WHT/BLU
o o
q —° BLK BLK
T T BRN
A A FROM MS1 \
_I BLK| [WHT/ N
WHT/YEL VIO A BLU WHT/YEL
WHT/VIO
WHT/VIO
BRAKE/TURN
BACK-UP BRAKE/TURN
WIRES SHOWN s
ARE GROUND COMBINATION TAILLIGHTS

ACCESSORY WIRING
WITH TURN SIGNALS

DRIVER SIDE

PASSENGER SIDE

TURN SIGNAL() HEADLIGHTS TURN SIGNAL
BLK|| BLU[BLK BLUM.  BLU[WHT
: /\IWHT /r L BLK
1rRe0 11 BLK ) [Tern
|
LIGHT SWITCH WHT/BLU GRN !
RED » WHT/BLUOJ RED RED ,
A °—°’R o BAN f\BRN POLARIZED
o oBED ke TURN | CONNECTOR
3 SWITGH FLASHER | SIGNAL |
12V DC o1 o LTS RED <EBI_K@ (ORN| "~ |
L WHT | WHT |
| FUSEBLOCK WHT/BLU T~ T LK JYEL_!
1 BLK BLK v JveL
2 A% FROM MS1— 'Y
WHT/
WHT/YEL BLU VIO A WHT/YEL
WHT/VIO
WHT/VIQ
BRAKE/TURN BRAKE/TURN
BACK-UP v
WIRES SHOWN jemmmy
ARE GROUND

COMBINATION TAILLIGHTS

Pg. H-7

EZGOLEIE %CAR_TP-ROS




DID YOU CartPros directs you to the right part using the part GET STARTED
R (}; AJ* numbers from this manual. Enter the part number into
r‘l i.‘! WP OE W our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

CLEV I NIVAL ELECTRIC POWERED VEHICLES
CV?TC,ESSP':}B}:‘{‘,(}R;’I“GGN ALS DRIVER SIDE PASSENGER SIDE
@ HEADLIGHTS @
LIGHT SWITCH BLU \LBLK BLK BLUZSBLK
2 [ =
4RED_ 2 WHT/BLY WHT/BLU
3 RED
vt ~— oo
BRAKE SWITCH |BRN
—0 1 [
12V DC FUSE BLOCK WHT/BLU
—0 ©
1 " ° B BLK! | 5nn
JBRN ] BLK AN
r " TRED
WIRES SHOWN i RED| GRY| pp ] BF?SY
ARE GROUND BRAKE LIGHT WHT/BLU |_|BRAKE LIGHT
TAILLIGHTS 9,
COMBINATION TAILLIGHTS
ACCESSORY WIRING
WITH TURN SIGNALS
DRIVER SIDE PASSENGER SIDE
TURN SIGNAL HEADLIGHTS TURN SIGNAL
BLK BLU1BLK BLU BLU} [WHT
WHT ¥ 1 [BLK
YYRep [ BLK YY []ern
It |
o LIGHT swnc:_l WHT/BLU GRN |
ED 2 WHT/BLU RED RED |
o —< POLARIZED
RED, . BRN (8RNI oy |CONNECTOR
3 |G, FLASHER | SIGNAL |
12V DC |ot o L —ED REDﬁ,&BLK<5> lORN ) :
o o ,’ WHT J EM] i
. FUSE BLOCK WHT/BLU ~~~_ _[BLK_JYEL !
! BLK BLK Y IYEL
L X A A A
RED] 1erYTBRN BRN] TRy |ReD
BRAKE/TURN TAILLGHT TAILLIGHT BRAKE/TURN
WIRES SHOWN ey * COMBINATION TAILLIGHTS
ARE GROUND
7/01/91 EZGOLENE :
FACARTPROS

[ IEICIPIC]1]



DID YOU CartPros directs you to the right part using the part GET STARTED

M AL bers from this manual. Enter the part number into ﬁ— httpS://CartPrOS.Com/f.html
r( r‘é {) V\’ ? :ﬁ:leiﬁhr&l:( and it will find the part you are looking for. HERE

ity | VA ELECTRIC POWERED VEHICLES

PASSENGER SIDE

COMBINATION
TAILLIGHTS

STATE OF LIGHT SWITCH

TURN SIGNAL
SWITCH

TURN SIGNALS

TO BRAKE PEDAL

HARNESS DRIVER SIDE

ACCESSORY WIRING HARNESS

STATE OF CHARGE METER
CONNECTIONS

TO ACCESSORY HARNESS

Pg. H-9 EZGOIET ZACARTPROS




CartPros directs you to the right part using the part
PI[:YOU: ] n:mb;rs from thigmanual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE
FLEV I NIVALL ELECTRIC POWERED VEHICLES

WHT/BLU
FROM FUSE BLOCK

ACCESSORY HARNESS
WHT/BLU

TO HEADLIGHTS

- LIGHT SWITCH CONNECTIONS

BLU FROM BLU/WHT (ACCESSORY
HARNESS)

BLK (HEADLIGHT) TO BLK (ACCESSORY

HARNESS)
(DRIVER SIDE)
_ FROM RED
T FROM
‘ FROM GRN ACCESSORY
; (PASSENGER SIDE) HARNESS

BLK (TURN SIGNAL) TO BLK ACCESSORY
HARNESS

HEADLIGHT CONNECTIONS

. WHT/BLU
- TO LIGHT SWITCH

RED ‘@

TO TURN SIGNAL\N@~
SWITCH m >

(SPARE +12V) WHT/YEL ﬂ 3

(SPARE +12V) WHT/GRN

. RED

FROM 12V TAP

TO
AT BATTERIES

ACCESSORY
HARNESS

FUSE BLOCK

FUSE BLOCK CONNECTIONS 76 77 78 75

7/01/91 EZGOIETT] ZLCARTPROS
“O¥0 ]

| _[EICIPIC]1]



ELECTRIC POWERED VEHICLES

== OIA/LHM OL OIA [P=siHON dn Mova

—> https://CartPros.com/f.html

S8 16

19 OL Y1g [P aNnouo

179 N19/1HM OL N19/LHM (DR SIHOM ONINNAY
~13A 3AIS HIONT

”84w>\.r1>> oL gn/._.I>> 341 ¢m>_mowm<n_

————=x(ONUG OL NYg [D(SLHOMN 3IMvHT AINO HLIM STTOH3A)

all

STVNOIS NUNL aNV
SLHOM 3IMvHE HLM STIOHIA

SNOILOINNOD
1HOMIVL
NOLLYNIBNOD

SSINHVH

AHOSS300V OL

GET STARTED

SSIANHVYH ONIHIM AHOSS3OOV Ol

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

RLLWwinNwVAL

a

E|

N0018 3sn4d W

SNOILOINNOD
HOLIMS TTVYNDIS NYNL:

DIDYOU
KNOW?

= \" i\ K]

ZACARTPROS

EZGOLEUTT

Pg. H-11




DID YOU CartPros directs you to the right part using the part GET STARTED

B numbers from this manual. Enter the part number int ﬁ- .
K r‘a G ""J? our search box and it will find the part y?:u are I‘:nk?:lér}[?r, HERE https //CartPrOS Com/f html

el | VAR ELECTRIC POWERED VEHICLES

< - BRACKET

IGHT
ORIENTATION OF L X|-775 ONLY

MAY VARY ON METAL
BODIED VEHICLES\

RED
N\ i
WHT

\ SEE WIRING DIAGRAM
FOR COMBINATION
TAILLIGHT CONNECTIONS

BLK FROM SPEED
CONTROL HARNESS

j@Q‘@/\
%\ YLW FROM HORN SWITCH
EXISTING SCREW FROM

STEERING GEAR BOX
85

7/01/91 EZGOIEIGET .
;.QSCARTPROS



DID YOU CartPros directs you to the right part using the part

e ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED

r‘l I‘é " W our search box and it will find the part you are looking for. HERE
party E

ELEV I RIVAL

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number pf the product. ! ALLl
% Indicates a component that is not available as an individual part. MODELS
1 |
ITEM| PARTNO. (1 2 3 4 5 DESCRIPTION QTY
1 30467-G1 WIRE HARNESS, CHARGER - 775, 875, 875P ........cccc0v... -
2 30467-G2 WIRE HARNESS, CHARGER - 881 ........cv0vivvrnravnnennns -
3 30300-G1 WIRE HARNESS, CHARGER - 952, 954, 956, 960 .............. -
4 30348-G1 WIRE HARNESS, CHARGER - 955, 957 ......coivivuiinnnnnnnns -
5 | 32475-Gi WIRE HARNESS, POWER - 775, 875, 875P, 952, 954, 956, 960 .. -
6 32475-G2 WIRE HARNESS, POWER - 881, 955, 957 ............cciiunn -
7 32442-G1 WIRE HARNESS, CONTROL - 775, 875, 875P, 952, 954, 856, 960 -
8 32442-G2 WIRE HARNESS, CONTROL - 881,955,957 ..........ccvnvvnn. -
9 11841-G3 ANGLE, BATTERY HOLD DOWN ... .iiiiiiiirinrneennnnanans 2
10 30429-G1 ROD, BATTERY HOLD DOWN .. .. ...iniiinrnnnnroonionsnonas 6
11 30430-G1 STRAP, BATTERY HOLD DOWN ... . iiiiin i iie e inennananas 3
12 00559-G8 WASHER, 5/168 ... ittt iiirtrararererennesaccaroaanons 6
13 11098-G6 NUT, LOCK, 5/16 = 18 ... iiiieiiniinincasnocnrntnasnsesans 6
14 ** BATTERY (CONTACT SERVICE PARTS) .......civvrinieneasnns 6
15 11893-G1 WIRE, B GAUGE ......ciitiitititerotnevennnnenroennsnsnsns 5
16 00702-G2 NUT, HEAVY, 6/16 — 18 ... .itiiiiinrirentoreennenrnonnsoas 12
17 00532-G3 NUT, HEAVY, 5/16 = 18 ... ..ttt iinrcatinnnennaasans 4
18 32076-G1 WIRE, 4 GAUGE ......ivirininieraronsnonsnrsronsasansnnss 1
19 32076-G2 WIRE, 4 GAUGE ......icitirinonrerossncnsocsosasanansnsns 1
20 18602-G1 SWITCH, IGNITION (COMPLETE WITHKEY) ......c.cvvvvinnens 1
21 * L R . 1
22 . BEZEL + v v eneeen e et e e e e e e e 1
23 17063-G1 KEY o ittiittniereeroneencsstosaenssscascsssssssnssasnans 1
24 30533-G1 | LABEL, ON/OFF ......cuuuiiiiiinteriinnncncosnnnnnncesans 1
25 e '
26 18724-G1 HOLDER, RECEPTACLE - 952, 954, 955, 856, 957, 960 ........ . 1
27 00645-G2 SCREW, #6 ~ 32 X 1 1/4 LG, ...ttt iiireinienrantnananens 2
28 00559-G3 WASHER, #6 ...vivvvririiinerenineiaenroeseenrsssnananaos 2
29 14390-G9 NUT, LOCK, #6 = 32 ...itiiiiiiiiiineniorsnsnssaonsnosnans 2
30
31 32673-G1 HORN SWITCH ASSEMBLY - 775, 875, 875P, 881
(INCLUDES ITEMS 33 = 36) ....vviviiennencnnnnrossnsranans 1
32 32673-G2 HORN SWITCH ASSEMBLY - 952, 954, 955, 956, 957, 960
(INCLUDES ITEMS 33 = 36) ...vtiviinernnecnrontoonnansonas 1
33 20930-G3 WIRE, #16 ... it itiiittiiniinenennroneeennsonesnnannns 1

Pg. H-13 EZGOIENE -‘:_:03~CARTPROS



DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A |

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ELECIHICAL
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number qf the product. 'ALLl
% Indicates a component that is not available as an individual part. MODELS
] I
ITEM| PARTNO. [ 1 2 3 4 5§ DESCRIPTION QTY
34 20930-G4 WIRE, #16 ... .0ttt iviennrnnnenesnsvnsensonssnssans 1
35
36 20948-G1 SWITCH, HORN . ... iiiiiiiiiirnntensncesnrcansansonas 1
37
38 | 31430-G1 CLAMP, CABLE, CUSHIONED .......0ooitevevnervnnonsanssas AR
39 | 00722-G4 SCREW, #8 X 1/2 LG, .t iitiiterrnroensneonnssnsanssnssns AR
40 17181-G1 CLAMP, NYLON ...ttt tiirarasnranansnenannsosans AR
41
42 XXXXX-XX | SELECTOR, DIRECTION (SEE SEPARATE ILLUSTRATION) ........ 1
43 00565-G8 WASHER, 5/16 . ..o ivi it iititnisacnnnenosonsonsnnes 4
44 00702-G2 NUT, 5/16 = 18 ... i iiiiiiiii ittt tinraatansscansnases 4
45
46 XXXXX-XX | ACCELERATOR SWITCH ASSEMBLY (RESISTOR COIL VERSION)
INCLUDES ITEMS 47 = 49 ... .. ivivriininrocnroonsnaannnnnas 1
47 30210-G1 SWITCH, ACCELERATOR . .. it iiviiiieinnecnesancansnnss 1
48 * WASHER ... ittt iititiietierenisnessncaenanannsnnes 1
49 * L 1
50 XXXXX-XX | ACCELERATOR ASSEMBLY (SOLID STATE SPEED CONTROL)
SEE SEPARATE ILLUSTRATION ....iivtvntinesenaossnanonsnns 1
51 XXXXX-XX | SOLENOID AND RESISTOR COIL (SEE SEPARATE ILLUSTRATION) . 1
52
53 17618-G1 CLAMP, NYLON ... titinintiniiinvensnrntonansosssansonsas AR
54 30308-G1 HARNESS, ACCESSORY WIRING - 775, 875, 875P, 881, 952,
954,956,960 .............. 1
55 30308-G2 . | HARNESS, ACCESSORY WIRING ~ 955, 957 ................... 1
56 s
57 18431-G1 SWITCH, LIGHT (INCLUDES KNOB AND HARDWARE) ............ 1
58
59 30395-G1 HEADLIGHT AND TURN SIGNAL, DRIVER’S SIDE
(INCLUDES ITEMS 61 - 70) 952, 954, 955, 956, 957, 960 ...... 1
60 30395-G2 HEADLIGHT AND TURN SIGNAL, PASSENGER’S SIDE
(INCLUDES ITEMS 61 - 70) 952, 954, 955, 956, 957, 960 ...... 1
61 30394-G1 HEADLIGHT ASSEMBLY (INCLUDES ITEMS 62 - 70) ......... 1
62 22523-G1 BULB (REPLACEMENT) .....civiinnnenrnrnnennannanns AR
63 00566-G3 WASHER, 1/2 .. iiiiiiiitteritontanrssnrsosaoscns 1
64 00533-G1 NUT, 172 = 13 Lt ittt ii it istsnsesnnonransonnons 1
7/01/91 EZGOENTT] 24 CARTPROS

T TElCTPICTA



DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A |

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

ELECTRICAL
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. ! ALLI
% Indicates a component that is not available as an individual part. MODELS
} |
ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION QTY
65
66 18927-G1 ADAPTER KIT (INCLUDES MOUNTING SCREWS) ......... 1
67 | 18927-G8 PLUG AND HARNESS . ...vvvtnernrnenenncnennnn. p 1
68 21806-G1 BRACKET, TURN SIGNAL . .....oviiiiuirnnnrncnenenns 1
69 00598-G4 SCREW, SELF TAPPING, #10 - 16 X 1/2LG. ........... 2
70 19180-G2 BULB, YELLOW (REPLACEMENT) .........cvvnvuivnnnnn AR
71
72 31390-G1 METER, STATE OF CHARGE - 952, 954, 955, 956, 957, S60 .... 1
73
74 30371-G1 WIRE (. ittt ittt ittt etianenntarannas e 1
75 22674-G1 BLOCK, FUSE ... .iiiiiiiiiiiiiiienerienenenraseonnonnans 1
76 00138-G4 SCREW, #6 — 32 X 1/2LG. ... iiiiiriiiniiiiinienenarannss 2
77 00565-G3 WASHER, #6 .....iiiiiiininiiiinenrniosrsrnenenontasnanes 2
78 00525-G5 NUT, #6 — 32 .. ittt ittt iiietienereasnonsnnannnss 2
79 18392-G2 FUSE, 20 AMP ... ittt iiiiitniietennentatnonsnnnnnnns 2
80 18392-G1 FUSE, 16 AMP ... .. ittt ittt titttieeinirntnracaonsnnns 1
81 30372-G1 SWITCH, TURN SIGNAL ......ciiiiniiiiiienenrnrornnennnennns 1
82 32674-G1 COVER, STEERING WHEEL - 775, 875, 875P, 881 ............. 1
a3 32675-G2 COVER, STEERING WHEEL - 952, 954, 955, 956, 957, 960...... 1
84 21640-G1 FLASHER, TURN SIGINAL .. ...c.iiitiiiiiiiineenrenncasannsas 1
85 14601-G1 RIVET (ITEMS 85, 88 FOR USE ON 952, 954, 955, 956,
957, 960 MODELS) ....civvritnriennrnrneareanoneesaonsens 4
86 32740-G1 BRACKET, TAILLIGHT — 775 ... ciiiiiiiiiiiitiinnenrannnnnns 2
87 32739-G2 LAMP. STOP/TAIL ...ttt ittt titetii it entesnsnsannanoans 2
88 30509-G2 | TAILLIGHT ASSEMBLY (INCLUDES ITEMS 89 -91) ............. 2
89 30530-G1 " LENS, TAILLIGHT / STOP LIGHT . .vvverrrennerennneennnnns 1
90 30531-G1 LENS, BACKUP LIGHT .....civiitiieriinennnnonsnenansans 1
91 21759-G1 BULB, TAILLIGHT (REPLACEMENT) .......cciivivienennnns AR
82
93 14607-G1 CLAMP, NYLON ... ..iiiiiiiiiiiennenrnceneensssnnncnonnns AR
94
95 32860-G1 HORN (INCLUDES ITEMS 96 -~ 98) .....cccitiriinrnrnrnrnnnns 1
96 * NUT, 174 =20 .. ittt it iiesitttesnenerenns 1
97 * SCREW, 1/4 - 20 X 3/4LG. .. iiiiinernrienencnnnsnnns 1
98 * WASHER, LOCK, 1/4 ... ittt iiiiiiiinaeinnseensnenens 1
Pg. H-15 EZGOIETT] 24 CARTPROS

[ L\ L]




DID YOU CartPros directs you to the right part using the part
K f‘J G ";,J-g numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
ELEV I HIVAL
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number pf the product. 'ALLI
% Indicates a component that is not available as an individual part. MODELS
] 1
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTyY
99 00414-G6 SCREW, 1/4 ~ 20 X 3/4 ... it iiietitnneorennssoannsannans 4
100 00891-G2 NUT, LOCK, NYLON, 1/4 — 20 ... ittt iiinnnrrnnasanennss 4
7/01/91 EZGOLEWE '
24 CARTPROS

FTEICTPICTT



CartPros directs you to the right part using the part
PI[:.E‘EE;*;, §*9 numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
r( i L \" . our searc HERE

ox and it will find the part you ar

earch be e looking for.
FEUNI S 1 EEKING / SUSPENSIUN ELECTRIC POWERED VEHICLES

O

Pg. I-1 EZGOLMERT 2% CARTPROS

IEICIVICIT] -



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

TNV Q1 RNV / OUVIr EINIIVIY ELECTRIC POWERED VEHICLES

@——69
(s ym

\,

7/01/91 P e = | TEXTRON| )
2% CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( r‘é {) V\’ ? our search box and it will find the part HERE p

FRONT STEERING 7 lgﬁ@ngENSION : ELECTRIC POWERED VEHICLES

Pg. I-3 EZGOLEWE %CARTPROS

EICIFICIT



DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A |

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

FKUNI SIEEKING / SUSPENSIUN

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. IALL |
% Indicates a component that is not available as an individual part. MODELS
1 1
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 32948-G1 FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 -38) ............ 1
2 30132-G1 AXLE CROSSMEMBER . .....ioiviiinininninrneannnnnenns 1
3 30154-G1 BUSHING, KING PIN ... . triitininininnrarnrenanenannns 4
4 30155-G1 CRUSH SLEEVE ......iiiiieririrnnnernecorneannanaenns 2
5 | 30156-G1 WASHER, THRUST ... .. iiiitiiiiiiininneenotnnsensnnns 3
6 | 00731-Gt WASHER, SPRING, 3/4 . ... ..t iiiieiniiiinninennnnnnns 1
7 10387-G4 PIN, COTTER itiititiiiinrerarerecnnnennoanaoanennns 2
8 00560-G6 WASHER, 3/4 NARROW .. ... ... iiiiiiiniinrninnnnnannns 2
9 30500-G1 WASHER, SPECIAL ... ittt iiiii e eiinnenenenannenns 2
10 10389-G3 FITTING, GREASE .. ....ciii ittt ir it irtrnrararananennns 2
11 30157-G1 BOLT, KINGPIN ... iiiiiiiiiiiieiintnneneinsoneinnnas 2
12 00536-G2 NUT, SLOTTED, 1/2 = 20 ...t iniiinittnnrenarsnsnonens 2
13 10387-G4 PIN, COTTER, 1/8 X 1 1/4 LG. ......ccitiiiiiarnnenennns 2
14 19202-G2 TIE ROD ASSEMBLY (INCLUDES ITEMS 15 -21) ......vvvnns 1
15 19307-G1 TIE ROD SUB ASSEMBLY ......civiirereenrnnnannainnnss 1
16 10389-G3 FITTING, GREASE .......ciitierenirenrnnnnnsansoans 2
17 20787-G1 TUBE, THREADED ........00ovuvnenrecnrennnnnsansons 1
18 20795-G1 TIERODEND, LH. viririiiiiiienintnrenaasnoansans 1
19 20795-G2 TIERODEND, R H. ...ttt ittt iiieenreennnens 1
20 50208-G1 NUT, SLOTTED ... .iiiiiiiiiiiieirtiennrannnannnnns 2
21 10387-G2 PIN, COTTER, 3/32 X 1 LG. ... vviviriienenennnnnnsons 2
22 30138-G2 HUB AND STEERING KNUCKLE ASSEMBLY, R.H.
(INCLUDES ITEMS 24 - 31, 33) .viviieiivnnrnintnnansnnns 1
23 30139-G2 HUB AND STEERING KNUCKLE ASSEMBLY, L.H.
(INCLUDES ITEMS 24 - 32)
24 00518-G8 . NUT, SLOTTED, 3/4 — 16 ... v ivivarerennncornesnsens 1
25 00742-G2 WASHER, 3/4 ... .. iiiiiiireininnenrneneracannnsns 1
26 10387-G1 PIN, COTTER .. .. iiiiiiiiiininnnnersoeeascnssnnsans 1
27 11750-G2 BEARING ROLLER CONE, 1" SPINDLE .. ........co0uvnnn 2
28 30146-G1 CAP, DUST . .iiiiiiiiiietrtitteeranennnanesesasnns 1
29 12092-G1 SEAL, GREASE .......citiititiiiinnnnerncnanasannns 1
30 51141-G1 RACE, BEARING .......ciiiiiirnnnnrnnnnnnnaarannns 2
31 32783-G1 L 1
32 30148-G1 STEERING KNUCKLE ASSEMBLY, L.H. (INCLUDES ITEMS
35, 3B) it i e et i et e e e
7/01/91 EZGOLEITE %%CARTPROS

FTElCTPICTA



DID YOU CartPros rdlrecls you to the right hpart using the part GET STARTED
l‘{. f\é (} A '-; numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for. HERE

FRONT STEERING / SUSPENSION

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. lALL'
% Indicates a component that is not available as an individual part. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
33 30147-G1 STEERING KNUCKLE ASSEMBLY, R.H. (INCLUDES ITEMS
35, B7) ciii it i i i i i et it e e, 1
34 30149-G1 AXLE SHAFT ... i iiiiiiii et i iieinnnannnseanens 1
35 30380-G1 STEERING KNUCKLE, L.H.. ....cvvvniiiiinenennn. 1
36 | 30379-Gi STEERING KNUCKLE, R.H. ... civvviiiininnnennn, 1
37 | 14723-G1 NUT, LUG (.t iii ittt it ieieecennnennneanansneanns 5
38 19862-G1 BOLT, WHEEL ......c.iiiiiiiinnrnrnrnnnnearananannnans 5
39
40
41
42
43
44
45
46
47
48 00428-G4 SCREW, 3/8 - 18 X 1/2 LG, ..ot i iiiiiveeneeennrneeennnannns 8
49 00458-G2 SCREW, 5/8 = 11 X 2 1/4 LG, v . viviiiiienenniannsnansnanns g 1
50 00532-G6 NUT, 3/8 — 24 .. .ttt iiteenreneneneensacnsnananannns 1
51
52 10194-G1 BUSHING, RUBBER SHOCK ABSORBER .......covvvvvavnronans
53 10435-G1 WASHER, SHOCK ABSORBER ........c0iteiiiiececnonnnnnanes 2
54 11098-G5 NUT, LOCK, LIGHT, 3/8 = 16 ....coiiiinerrnniosnsnsnsasanas
55
56 | 13521-G4 [-NUT, UNITORQUE, 3/8 = 16 ......euuueeerrnrnnnneeinnnnnnn. 6
57 14390-G7 NUT, LOCK, PLASTIC INSERT, 5/8 = 11 .. .vvvvierrennnnnnnnns
58 15727-G1 BOLT, SHOULDER, 3/8 - 16 X 23/8 .....c.ciivierirernrennnnn 6
59 20098-G1 BUSHING, RUBBER, LEAF SPRING ........ccviiiinvnenneranas 12
60 21781-G1 SHOCK ABSORBER 4 ..ttt iviiiiinvnararenencaeeacnsaennnns
61 30035-G1 SHACKLE, LEAF SPRING ......0iveiiinvennnrnenroacanannnns 2
62
63 30035-G2 SHACKLE, LEAF SPRING . .....c0iviieiiinenrnnnnnennnannnan 2
64 30135-G2 PLATE, SPRING MOUNTING .....iiieiiiiinnrnnnnnnennnannnns 2
65 30159-G2 SPRING, LEAF, FRONT ...t iiiiiiiitiienninenencnronnnonnnnns
66
Pg. I-5 EZGOMEIT ZACARTPROS

LlEhirivpid



DID YOU CartPros directs you to the right part using the part
h‘! (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l our search box and it will find the part you are looking for. HERE

FRONT STEERING / SUSPENSION

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 1ALL
% Indicates a component that is not available as an individual part. MODELS
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
67 16565-G1 WHEEL, STEERING .....civvtiriitrirnerreesenanenneansones 1
68 18422-G1 | INSERT, STEERING WHEEL ......c.tiiiiiriinninennernenns 1
69 24648-G1 CAP, PLUG, #3 . it iiittiiiertaneennsssoseonssoassnaasnnss 1
70 00545-G6 NUT, JAM, 5/8 — 18 ... . iiiiiiiiitriniiennntanensensnnas 1
7
72 | 00289-G8 | SCREW, 7/16 = 14 X 2LG. tvuuerrnernnennnneennneennnans 2
73 00414-G8 SCREW, 1/4 = 20 X 1 LG, ittt iinnnranerrnennncansenans 2
74 00462-G8 SCREW, 7/16 — 14 X 1 LG. ... ..ttt tiiiinnnirrnneesinnnsns 1
75 00559-G7 WASHER, 1/4 .. it iiiittiierinerianetaerenneennscnnscanns 4
76 00560-G2 WASHER, 7/16 . ..iiiiieiiinrennenneaeensnneonsonsensnnsas 4
77 00566-G2 WASHER, LOCK, 7/16 .....citiiivnreninorenrennonninnsons 2
78 00614-G4 SCREW, SELF DRILL - TAP, #8 — 18 ... ... viiiiiniennrnnsnns 4
79 00654-G2 NUT, LOCK, PLASTIC INSERT, STAINLESS STEEL .............. 4
80 00734-G1 NUT, LOCK, NYLONINSERT, 7/16 - 14 . .........ciiiiinnennns 2
81
82 10387-G2 PIN, COTTER, 3/32 X 1 .. itiiiiiiriicnnnnsonnansssnsaneenns 2
83 11162-G1 U-BOLT ittt ittt ittt iier et sennscnnneonsenneennennns 1
84 30056-G1 BRACE, STEERING COLUMN ... ....itivtrnrnnernrsoennnennns 1
85 30544-G1 STEERING GEAR ... ..iiiiiiinninnneennnennnosseasssnnnnas 1
86 30545-G1 MOUNT, STEERING GEAR ......vvivrrenennsnrensrancsnnensns 1
87 30547-G1 ARM, PITMAN ... . iiiiiiiiiiiiiienttnesrsnotssnanssannans 1
88 31391-G1 COVER, STEERING . ...cvtviirennrrnnoneneronenoncensasnnes 1
89 50209-G1 NUT, SLOTTED, 7/16 =20 ....cvviivinnernnrensrnnessnonnnns 2
90 1
91 00566-G5 WASKER, LOCK, 5/8 ...cviiiiiiiiiiiinenneeeeeeaeenenenns 1
92 00545-G6 NUT, 5/8 = 18 . .iiiiit ittt iiit s rinsesasonnssonnsnnes
93
94
95
96
97
98
99
100 30548-G1 STEERING LINK ASSEMBLY (INCLUDES ITEMS 101 - 107) ....... 1
7/01/91 EZGOMET 24 CARTPROS

IBESAEGIE



DID YOU CartPros directs you to the right part using the part
i (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

FRONT STEERING / SUSPENSION

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 'ALLI
% Indicates a component that is not available as an individual part. MODELS
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
101 30549-G1 LINK, STEERING .. ..oitiitinrinennrneronenceneoncnannns 1
102 20795-G2 BALL JOINT ASSEMBLY, R.H. (INCLUDES ITEMS 103 - 105) .. 2
103 50641-G1 BOOT, RUBBER .....cctviiverunrnnenennnrnconsnnsas 2
104 18434-G2 NUT, JAM, 9/16 - 18, R.H. .......ciiiiiiiinnannnnn, 2
105 10389-G3 FITTING, GREASE .......covvviiirnininnennnnnencnnnns 2
106 | 50209-G1 NUT, SLOTTED « 1t veeteeneennennneennennaennaeneenns 1
107 10387-G2 PIN, COTTER, 3/32 X 1 .. .tiiiiiitirinranronennsnennsens 1
108
109
110 30544-G1 STEERING ASSEMBLY (INCLUDES ITEMS 111 -126) ............ 1
111 32024-G1 HOUSING ..ottt ettt it ieeineenntaesnsonsnnsonsnnsans 1
112 31552-G1 TUBE t i ittt ittt itettannnesosonesnconcnnnonsnnsnnes 1
113 31772-G1 BEARING, COLUMN . ......0iieiernrnnrenrnnnnnnncnnsens 1
114 31497-G1 COVER, DUST . ..iiiiiiiiiiineenrnnsnsrneenennsansnnns 1
118 32025-G1 BALL CUP AND RETAINER ASSEMBLY ......ccviiniiieeinsenn 2
116 32026-G1 CAM AND TUBE ASSEMBLY .....viiiirnninirnrennenennns 2
117 31769-G1 [ R = o 1
118 31770-G1 SEAL .ottt i it i ittt it e 1
119 31771-G1 NUT, SPECIAL ...iiitiitiirinieninnrnncneencennanennas 1
120 31767-G1 SEAL ittt i i ittt e e 1
121 31774-G1 SHAFT, LEVER ... tiitiitiiiininennnrononsensonnoneasss 1
122 31777-G1 GASKET .. tiitiitnineneeneronrneeonsasonssesnsanssasns 1
123 31775-G1 COVER, SIDE ...iiiitiiriiinnrnncanrnsensnnronsnaennss 1
124 00270-G7 |  SCREW, 5/16 - 18X 7/8 ....vivieeinrunnnnenns eereanes 1
125 31776-G1 - SCREW, ADJUSTING .....ccvovvvnennnnnes Crensaceciainn. 1
126 00533-G2 NUT, 1/2 =20 ..iviiiiiiiiiinennnnnnns . 1
Pg. 17 EZGOMEWE 24 CARTPROS

=4 \92 L A3 8]




DID YOU ::x;olf?irec;_you to the right part using the part GET STARTED
KN Owl;“?oiﬁ?rcgni}nEdgﬁfﬁé;%ﬂi:?;ﬁ:ﬁ;r}g, HERE * httpS://CartPrOS.Com/f.html
a / SUSPENSION

7/01/91 =
EZG OGN ZACARTPROS



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from thigmanual. Entgr thpe part nugmber Ii)r‘:lo Gn::::ﬁb ﬁ, httpSZ//CaﬁPros.com/f.htmI

# oursearch box and it will find the part you are looking for

king for.
DHAKNLEY, FHUNI HYUHAULIU ELECTRIC POWERED VEHICLES

Pg. J-1 EZGDOLEITT] 2%CARTPROS

LIElfrie] 1]



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? "umbem;rggn i nd vt i % Bt (e o HERE —3 https://CartPros.com/f.html
DRARED, FRUNI M TURAULIV ELECTRIC POWERED VEHICLES

38

7/01/91 | EZGOLIEIT %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
R (}; AJ* numbers from this manual. Enter the part number into
r‘l i.‘! WP our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BHRAKES, FHUNI AYUDHRAULIV

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. ! IF !
% Indicates a component that is not available as an individual part. APPLICABLE
| ]
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTyYy
1 32828-G1 KNUCKLE, BRAKE AND STEERING, R.H. (INCLUDES ITEMS
<< ) T 1
2 32828-G2 KNUCKLE, BRAKE AND STEERING, L.H. (INCLUDES ITEMS
- - 3 1
3.
4 | 32817-G1 STUDWITHBACKING PLATE ......cvivineenrncennnnnnnn. 1
5 * BLEEDER VALVEWITH COVER . .....citiiieniinnrenrnnnnn 1
6 * PLUG, PLASTIC ......iiitrnrnrerarencnsassonnsnnnennns 2
7 32818-G1 BOLT, ADJUSTER ...t c it itiinrstetansnnscnssosenonnanes 2
8
9 32820-G1 WEDGE ... iiiiiiiiitetrteerarerararerensasoaansanans 1
10 * WASHER . ittt iiiiiintnrerennoensnsescarncanenens 1
11 32821-G1 BOLT, M10 X 33 ...ttt iiietrennreenrneansneennans 1
12 32998-G1 CYLINDER, WHEEL, 19.05 mm DIAMETER ................. 1
13 32747-G1 SCREW, SOCKET HEAD .....viviriernerennrnenenannnans 2
14
15 32748-G1 WASHER ... ittt i iitteternnenronncnnsanans 2
16 32822-G1 SHOE ASSEMBLY 4. v it iiiirerinereerreeensnennnenaenns 2
17 32750-G1 SPRING, RETURN . ......i0iiiieerinreninnennennranennans 1
18 32751-G1 SPRING, RETURN . ... itiiiiiiiiieiientenensnrnanenanns 1
19 32823-G1 SPRING, HOLD DOWN ... iiiitiiiniienernannonancnnnenn 2
20 32824-G1 HUB / DRUM ... it iiiiiininiiintennncaeannannneenanass 1
21
22
23 32755-G1 BEARING, TAPERED ......oiviiivrnnenrnennnnns ereeenas 1
24 32756-G1 BEARING, TAPERED . ......cciiiiiiiinininenneannnnanans 1
25 32757-G1 PLATE, SEAR .. ... iiiititineeenenenncoeaseoenenseanans 1
26 32758-G1 L 1
27 32759-G1 PIN, COTTER ....itititirintneneenrarancocoennansonnns 1
28 32760-G1 CAP, DUST ..ttt ittt tiettenencnrnencneeannenas 1
29
30 32782-G1 FITTING, BRAKE TEE ..vvviiinrneneenrneeenoeeenesonnennens 1
31 21103-G1 FRAME TEE, INVERTED FLARE, 3/16 .......c.civueiniineannnns 1
32 00414-G8 SCREW, 1/4 ~ 20 X 1 LG. ...t iinintnennnnenenararennnennes 1
33 14390-G4 NUT, LOCK, NYLON INSERT, 1/4 —= 20 ......cvvirvennrnnnnnnn 1
Pg. J-3 EZGOLEIITT

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

BRAKEYS, FHUNI HYDAULIC

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. | \F T
% Indicates a component that is not available as an individual part. APPLICABLE
I !
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy
34 21104-G9 TUBING, BRAKE LINE, 3/8 — 24 NUTS, 3/16 X 30 LG. ........... 1
35 30381-G1 ADAPTER . ittt iiiiieetnrinsrternesesenssnsnosansosnansas 2
36 30382-G1 ELBOW, TUBE, FEMALE ........ccitierinnnenrnncnnsnnnonas 2
37
38 | 30383-Gt CONNECTOR, MALE .. .viinttinttiiiteenneeenneeanneeanne. 2
39 | 11845-G5 CLAMP, BRAKE LINE .....c.ivtivrverrnroncontanosnnnnnnsns 1
40 00106-G6 SCREW, 12 - 24 X 3/4 LG, ... . iiiiiiitiiiittinaasnnannss 3
41 | 11845-G2 | CLIP, CABLE INSULATED ...\ ittt iiieeean i eienranananannns 2
42
43
44 30157-G1 BOLT, KING PIN ... .itirtiiiiieiiieiererenracneansoennnnss 2
45 00536-G2 NUT, THICK, 172 = 20 ... tiiiiiiiiiiiaeennonrrnnensnananas 2
46 10387-G4 PIN, COTTER, 1/8 X 1 ¢ ittt iiiiiiininnrnennsannnnennss 2
47 00560-G6 WASHER, 3/4 NARROW ... ....iiiiiinineroneanernasannnnsas 4
48 30156-G1 WASHER, THRUST ......iiitiiitrernrrnenrnososessranansns 2
49 30500-G1 WASHER, SPECIAL . ...tiiiiiiitiiinernsnnnssenssonnsonnans 2
7/01/91 EZGOLENT 2% CARTPROS

I TEICTRICTT]



CartPros directs you to the right part using the part
?{?.E‘Eg i’i‘i"ﬁ numbers frem this manual. Enter the part number into GET STARTED ﬁ— https://CartPros_Com/f.html

our search box and it will find the part you are looking for. HERE

AUl AND SULENUIV ASOLENIBLY ELECTRIC POWERED VEHICLES

1 - INCLUDES ITEMS 2 - 20

M- FROM
POWER HARNESS

Pg. K-1 | EZGOLEUT ’ %CARTPROS

LIER Pl



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

FUI AND SULENUID ASOEIVISLY

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. SOLID STATE
x Indicates a component that is not available as an individual part. SPEED
CONTROL
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTyYy
1 32659-G1 HDI AND SOLENOID ASSEMBLY (INCLUDES ITEMS 2 - 20) ...... 1
2 00270-G6 SCREW, 3/16 - 18 X 3/4LG. ... iiiirverrarsnnrnnnaness 4
3 00414-CG6 SCREW, 1/4 - 20 X 3/4 LG. . it iintiiinnnnennennnnens 6
4 00559-G7 WASHER, 1/4 ... ittt ittt iiiiensitnnenannenannsns 4
5 11027-G1 NUT, LOCK, 5/16 = 18 ... iviiintinrirnerenrensanssnnaas 4
6 | 11027-G2 NUT, LOCK, 1/4 =20 .. ..tiiiiiiiitiiiiieneniinanenns 6
7 | 12914-G1 TAB, FASTON .. v e ettt et e e, 2
8
9 | 21764-Gt RESISTOR ..ttt it it ittt et in i tneeerinsensneannons 1
10 22717-G1 CONTROLLER, HDI SPEED ......cciiiivenuinvonacennnaans 1
11
12 30353-G1 ][0 AP 1
13 32410-Gt BRACKET, SPEED CONTROLLER ...........ccciiivennuen, 1
14 32474-G1 WIRE, 227 LG, .. iiiiiiiitiinitseetannonrnnsnsnnseanans 1
15 32474-G2 WIRE, 14 1/2” LG, .. i itiiiiiiierearrnoennrenssacsnans 1
16 32474-G3 WIRE, 28" LG. +tiiitiittinnttnnerennesonnennnsonnssnnss 1
17 32474-G4 WIRE, 127 LG, sttt iiiiiitinreneranensensonsonsncansas 1
18 32474-G5 WIRE, 35”7 LG. . ittt ittt iiittisernnrsnrsnscsnssans 1
19
20 20468-G1 SOLENOID .. oi ittt ieiiie et rennsensosaesnnsassannnns 1
7/01/91 EZGOLEUTN oﬂaCARTPROS

L ElCTPICTT]




DID YOU CartPros directs you to the right part using the part
l‘{. fl‘! (} T ' -; numbers from this manual. Enter the part number into GET STARTED

from this marual, Erker th rmber rd e —3 https://CartPros.com/f.html
our searc X anda it wi Nc e part you are |00KIng for.
I'IINUltIJ LUAD UEUVUN ELECTRIC POWERED VEHICLES

om0

(881)37
1 — INCLUDES ITEMS 2 - 20

(775,875) 36

Pg. L- 1 EZGOMEIT %CARTPROS




DID YOU CartPros directs you to the right part using the part
e ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l I‘é - W our search box and it will find the part you are looking for. HERE

part y¢ E

AINGED LVAY UEUN

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. 775 887755P 881
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 30536-G1 DECK ASSEMBLY, FRONT (INCLUDES ITEMS 6, 13, 14)
FOR USE ON 775, 875 MODELS ONLY ......coiivnvnrnnnncnnn 1 1 -
2 30536-G2 DECK ASSEMBLY, FRONT (INCLUDES ITEMS 7, 13, 14) ......... - - 1
3 30537-G1 DECK ASSEMBLY, REAR (INCLUDES ITEMS 8, 12, 14) .......... 1 -1 -
4 | 30537-G2 DECK ASSEMBLY, REAR (ITEMS 9, 12, 14 FOR USE ON 875
_ MODEL ONLY) . .iiiiiiininnataneoetonnasnsenensosannanens - 1 -
5 30537-G3 DECK ASSEMBLY, REAR (INCLUDES ITEMS 10, 12, 14) ......... -1 - 1
6 30537-G4 DECK ASSEMBLY, REAR (ITEMS 9, 12, 14 FOR USE ON 875P
MODEL ONLY) .. ..titiiiiiinetannssneasnnnncseneaennanns - 1 -
7 30538-G1 DECK, FRONT .. iiitiitiiiitinreneararneenaneasocanannes 1 1 -
8 30538-G2 DECK, FRONT ...ttt ittt eninreeennnrasnoannanns -1 - 1
9 30539-G1 DECK, REAR ...ttt ittt iiiiiienssneentnsosnsnanssnss 1 -1 -
10 305639-G2 DECK, REAR (B75 MODEL ONLY) ...cvivivivnrnrnrnnnnsns - 1 -
11 30539-G3 DECK, REAR . ... it iitinitntntetatssonsararanaonnaansa -1 - 1
12 30539-G4 DECK, REAR (875P MODEL ONLY) .....ivivrrernrnennnnn. - 1 -
13 11782-G2 NUT, TEE, 1/4 - 20 . ... iiitiiin i itennranncnnannnennne 8| 81| 8
14 16705-G4 SCREW, STAINLESS STEEL, 1/4 - 20 X 1/2LG. .......cvnn. 16 ] 16 | 16
15 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8LG. ............ 8
16 10222-G1 HINGE .. .ottt ittt ietrerstttneoonenesnsaansanes 2 2 2
17
18
19 00773-G1 STUD, OVAL, 174 TURN .. ... ittt ieiannnrrenennrananannns 2
20 16836-G1 RETAINER ... .iiiiiiiiiiinetntnenssniosvesasssnsssasonas 2
21 16837-G1 RECEPTACLE, 1/4 TURN ...ttt inirniecnsvenarssesannsoans 2
22 :
23 -
24 00204-G8 SCREW, 1/4 — 20 X 1 LG, i . tiviiiintneenreenrnonsnaananens 4
25 18270-G1 BRACKET ..ttt tiiiiii it inineoetssueteenraensneosannnsnnns 2 2 2
26 11027-G2 NUT, LOCK, 174 = 20 ...t iiiritnenrneeneanenearonancnnns 4
27 14601-G5 RIVET, STAINLESS STEEL ......coiitiiiieiaenonntanncnnanas 24| 24| 24
28 16705-G2 SCREW, STAINLESS STEEL, 1/4 - 20 X 5/8LG. ....ccvvuvennn. 41 414
29 22501-G2 MOUNT ittt ittt iiiiietrstocnotonennsonncncnsasanans 2 2
30 11027-G2 NUT, LOCK, 1/4 — 20 ... . iiiiiit it iinnennnnnnencncncnanns 4
31
32 00138-G4 SCREW, #6- 32 X 1/2 LG, .. iviiirieniiiecnnennenenennnanas 2 2 2
7/01/91 EZGOIMENT] Z4CARTPROS

|_EICTPIC]1]



DID YOU CartPros directs you to the right part using the part
i (‘é {) ;j, §*» numbers from this manual. Enter the part number into GET STARTED
r( i L \" . our search box and it will find the part you are looking for. HERE

NMNVECY LVAUY DEVN

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. 775 88775?’ 881
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTyYy
33 21548-G1 CLIP, FASTENING .....viviitirrnsrsnsosessnsocnennsasnsans 2
34 00565-G3 WASHER, LOCK, #6 . .....ciiiieiinintnernnncansoansnsennas 2
35 17838-G1 BUSHING, NYLINER . .. i iiiiieinnnnsnconnnconeennnonasnans 2
36
37
38 | 30542-Gt SUPPORT, ROD, FRONT (FOR USE ON 775, 875 MODELS ONLY) .| 1 1 -
39 30542-G2 SUPPORT, ROD, REAR (FOR USE ON 875 MODEL ONLY) ........ - 1 -
40 30542-G3 SUPPORT, ROD, REAR (FOR USE ON 775 MODEL ONLY) ........ 1 -1 -
41 17838-G1 BUSHING ...\ iviititinennnenosoensnsnsossnsosaransasassas 2
42 12064-G1 NUT, PUSH, B5/16 .. .. iiviiiiiiiienrnnnnononnseseancsnnans 2

Pg. L-3 EZGOLENE ZIL1CARTPROS



CartPros di the righ ing th
N0 YOU numbxﬁ;ﬁigﬁa:\tal eEnntgr 'Echlzaga:s‘:'lnugn:b:r [iJ:tr; GET STARTED * httpS://CartPrOS.Com/f.html
KN OW? our search box and it will find the part you are looking for. HERE

NINVECY LVAWY VEUVN ELECTRIC POWERED VEHICLES

7/01/91 EZGOMENTE .
%JGCARTPROS



DID YOU CartPros directs you to the right part using the part
i,{‘ "‘é (};k&‘j'-) numbers from this manual. Enter the part number into GET STARTED
A LA

. our search box and it will find the part you are looking for. HERE httpS//CartPrOSCOm/fhtml
VIVWEL VRl AILO ELECTRIC POWERED VEHICLES

SEE _SEPARATE
SEATING SECTION

SEE COWL ATTACHMENT
(MODEL DETAILS, COMMON)

62

63
SEE BUMPER
ATTACHMENT (MODEL DETAILS, COMMON)
(MODEL DETAILS, COMMON)

SEE FLOORMAT ATTACHMENT

o M- EZG0IEIE ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
i'{. "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LA |

mar : —3 https://CartPros.com/f.html
. our search box and it will find the part you are looking for. HERE
NIVWLELRL VL | AlLD ELECTRIC POWERED VEHICLES

SEE _SEPARATE
SEATING SECTION

SEE COWL ATTACHMENT
(MODEL DETAILS, COMMON)

SEE FLOORMAT ATTACHMENT
SEE BUMPER
ATTACHMENT (MODEL DETAILS, COMMON)

(MODEL DETAILS, COMMON)

7/01/91 EZGOLETE .
24 CARTPROS



CartPros directs you to the right part using the part
?{?.E‘Eg ;’5"-" numbers from thigmanual. Entgr thpe part nugmber Ii)r‘:lo Gn::::ﬁb ﬁ, httpSZ//CaﬁPros.com/f.htmI

IV e I s iy Yoy are looking for ELECTRIC POWERED VEHICLES

4 2 COWL ASSEMBLY
ATTACHMENT

BUMPER ATTACHMENT

Pg. M-3 EZGOLEE %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAJ™» numbers from this manual. Enter the part number into ﬁ— https://CartPros.Com/f.htmI
. our search box and it will fin e part you are looking for. HERE
KNOWE oo Pt osinet ELECTRIC POWERED VEHICLES
24

\ER

COWL ASSEMBLY

INSTRUMENT PANEL

7/01/91 EZ-EDEEI']EI] ﬂCARTPROS
) -



DID YOU

CartPros directs you to the right part using the part GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! {) ﬁf“"" ? our search box and it will find the part you are looking for. HERE p
WIVWLEL VLI AILD

ELECTRIC POWERED VEHICLES

REAR FLOORMAT -ATTACHMENT

HEAT SHIELD ATTACHMENT
157

==

68 / HINGED
69 /

PASSENGER"SIDE -
\\\,/

%E\ '//?

73 /%\ 75

ol

r
DOOR PANEL ATTACHMENT ‘ ‘

— DOOR LOCK MECHANISM memm—

Pg. M-5

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros. m/f.html
r( r‘é {) ?\’ ? our search box and it will find the part you are looking for. HERE P 0s.co /

WIVWLL WL i ALY ELECTRIC POWERED VEHICLES

FLOORMAT ATTACHMENT

BODY ATTACHMENT COMPONENTS

7/01/91 EZGOMETE] .
%4 CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

[ \AZS numbers from this manual. Enter the part number into ﬁ-— htt s;//CartPros_com/f_html
"( E“é {1 ﬁrﬁﬂ" ? our search box and it will find the part you are looking for. HERE p

NVIVVEL UL AILD ELECTRIC POWERED VEHICLES

o Em\f\
= o b
(1 (@]
< 50:
L w<
2 g oI
o o
< 82
E x <
=4 S

o) o

=

. TOWARDS
FRONT OF VEHICLE

Pg. M-7 EZGOLEWE ZIL1CARTPROS

[ LN\l




DID YOU CartPros directs you to the right part using the part
K r.é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A |

frov Uss iwanuial Eviss el HERE —3 https://CartPros.com/f.html
NVIVUEL U | AILY o ELECTRIC POWERED VEHICLES

7/01/91 EZGOLENE] -;G‘CARTPROS
0¥0 ,



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? [ooretrms on npiaoiis ime —P htips:/CartPros.com/t himi
Ki VIVDEL e 1 i Yo arelooking for ELECTRIC POWERED VEHICLES

Pg. M-9 EZGOLENTT FicC ARTPB.OS




DID YOU CartPros directs you to the right part using the part

quGij numbers from this manual. Enter the part number into GET STARTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
NVIVWVEL WE Il AILD ELECTRIC POWERED VEHICLES

ITEM 172 (TOP COVER, FABRIC) NOT SHOWN

o¥o .



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAL numbers frem this manual. Enter the part number into https://CartPros_com/f.htmI
ﬁr‘é {) Vi? our s?aarrf K 5:1 it wi ||!| s [E 3: ?mr;re u:in :\r, HERE ﬁ"
WIVDEL DL 1o e ELECTRIC POWERED VEHICLES

1
209

Pg. M-11 - EZGEOMEIE] Z4CARTPROS




DID YOU CartPros directs you to the right part using the part
i & -) numbers from thls manual. Enter the part number into GET STARTED
KNOW

—3 https://CartPros.com/f.html
rch box and it will find the part you are looking for. HERE
WIVUEL UL | AILO ELECTRIC POWERED VEHICLES

X1-881

X\-775

L, 33

\\\\\\\\;

X1-875P
Xi-875

7/01/91 EZGOIEINE ZI1CARTPROS
o |



CartPros directs you to the right part using the part
PI[:YOU: g9 numbers from thigmanual. Entgr thpe part nugmber !i):lo GET STARTED —_— https://CartPros_Com/f_htm|
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE
WV R Wi AllD ELECTRIC POWERED VEHICLES

247

246 253

244 - INCLUDES ITEMS 245 -251
258 - INCLUDES ITEMS 259 -264

Pg. M-13 EZGOIEWEN -ENCARTPROS
“©O¥0 '




DID YOU CartPros directs you to the right part using the part
i (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

lVlUUtL DEILAILS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 952 | 956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 { 955 | 960
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 00724-G3 BOLT, ELEVATOR, 5/16 - 18 X 1 1/2LG. ....ivviirviirvnenns - 6 6
2 00723-G1 WASHER, FENDER, STAINLESS STEEL, 65/16 .................. - 6
3
4 00660-G8 WASHER, FLAT, STAINLESS STEEL, 5/16 ...........ccvvvvvnn.. -1 6
5 | 00654-G3 NUT, LOCK, STAINLESS STEEL 5/16 - 18 .................... -16
6 |
7
8 30059-G1 BUMPER, FRONT ... ..iiiiiiiiinentnincensnaasnsannannsnas -1 1 1
9 30049-G1 STANDOFF, BUMPER ....... ittt iieerrneannnensonnnnss - 2 2
10 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 3 1/2 LG. ..... - 4 4
11 00653-G1 WASHER, 3/8 .t i iiiiiiiiiiiiintnnensrnsenetanensencnnensas -1 4] 4
12 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 =16 .........cccvviiennnen -1 41 4
13
14
15 30060-G2 BUMPER, SIDE, DRIVER'S SIDE .......iiitiiiienrninrnenrnnns -1 1 1
16 30060-G1 BUMPER, SIDE, PASSENGER'S SIDE ......cccvvvtieninvnvnnns -1 1
17 00725-G1 BOLT, CARRIAGE, 3/8 - 16 X 1LG. .....ciiriiiiienrnenrnens -1 2] 2
18
19 00654-G5 NUT, LOCK, 3/8 = 18 ... ivitirnniiniinennrneenncnnensnnens -1 212
20 |
21
22 19817-G1 NAMEPLATE, E=Z-GO ......citiiiiinneinneeniannsoannannns -1 1 1
23 12064-G3 PUSHNUT, 5/16 ....0uiiiiiiiteiiiiieeiniasssnaseonnnnnnns -13] 3
24 30502-G* * | COWL ASSEMBLY (INCLUDES ITEMS 25 -40) ........ e - 1 1
25 30041-G* - COWL, FIBERGLASS .....citiiiiiennenrninrnrecannceans -1 1 1
26 31551-G1 COWL SUPPORT WELDMENT .....cviiiirnnnncneennencnns -1 1 1
27 30054-G1 NUT, MOLLY JACK, 1/4 =20 .....viiriiiirnnrnnnnennens -1 2] 2
28 00726-G4 SCREW, SELF TAPPING, #6 X 1/2 LG. ....cvvvvernnrnnenns - 1107} 10
29
30
31 30055-G1 DASH TRIM, EXTRUSION . ... .0oitiiuinennrnreoensencnnnans -1 1 1
32 16705-G5 SCREW, STAINLESS STEEL, 1/4 - 20X 1 1/2LG. .......... -1 21 2
33 00660-G7 WASHER, 1/4 ... . ittt ittt iiennassaannnnns -1 4| 4
34 14390-G4 NUT, LOCK, 1/4 =20 ... .oiiitiiiiiiiiinennrnnencnnenns -1 2] 2
7/01/91 EZGOLETE] 2% CARTPROS

BESEFEL



DID YOU CartPros rdir'ecls_},-'ou to the right hpart using the ;_Jart GET STARTED
i’{. fl‘! (}‘,“,5'7 numbers from this manual. Enter the part number into
i i

our search box and it will find the part you are looking for. HERE

MULDEL WUEIAILYS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775" 952 | 956
% Indicates a component that is not available as an individual part. 875/F 954 | 957
881 | 955 | 960
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTy
35
36 11241-G6 BOLT, 1/4 - 20 X 1 3/4 LG. ...iiiiiinirinrensonsnnnsnns - 2 2
37 00559-G7 WASHER, 1/4 ...t iiiiiiiiiiittitinerineennasanennanas - 2 2
38 30036-G1 WASHER, RUBBER .. ...coviivrnrnssncnrncnronsonsnensns - 2 2
39 | 00559-G7 WASHER, 1/4 . .ottt ittt ttenneenansanannnens - 2 2
40 | 14390-G4 NUT, LOCK, 174 = 20 .....iiiirtiiinninenanonnnsnncnass - 2 2
41
42
43 30074-G1 PANEL, INSTRUMENT ... . iitiernrenerinrnannranensannoaens - 1 1
44 30072-G1 ASHTRAY ASSEMBLY 4.\ iviviiiinensntorerenasrnennnannnens - 1 1
45 10570-G1 RIVET, POP ittt iiiiitinteniontentsosanssossnasnasans - 2 2
46 00723-G1 WASHER, PULLUP ... .itiiiiiiintnrneenenrneennannnannnnns - 2 2
47 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG. .....ccvvvnrnnnn. - 2 2
48 '
49
50 30064-G1 FLOORMAT, RUBBER, BLACK, 26 X 46 ........ccivivevnrannns - 1 1
51 30068-G1 RETAINER, FLOORMAT, 7 3/4 LG. ... . iiiiiiiireerenannnnnns - 2 2
52 30067-G1 RETAINER, FLOORMAT, REAR, 38 1/2 LG. ....covinirvnarnrans - 1 1
53 10570-G1 RIVET, POP .. .iiititiiiierrrrontensontansenscensanssnnnas - 8 8
54
55
56 00724-G3 BOLT, ELEVATOR, STAINLESS STEEL, 5/16 - 18 X 1 1/2LG.....{ - | AR| AR
57 30036-G1 WASHER, RUBBER .......ciiiinieinrnnessncosnsensnsnannss - | AR} AR
58 00724-G7 | BOLT, ELEVATOR, STAINLESS STEEL, 5/16 - 18 X 2 1/2 LG.....| - | AR| AR
59 00654-G3 N NUT, LOCK, STAINLESS STEEL, 5/16 - 18 ........... T - | AR| AR
60 B
61 30040-G* BODY, FIBERGLASS - 952, 954, 956, 960 ........cccvveninns - 1 1
62 30061-G1 SHIELD, LOWER . ...t itititeniitienreenoeoenrooensoansacess - 1 1
63 00729-G6 SCREW, SELF TAPPING, 6/16 - 24 X 3/4LG. .........cvvvun.. - 2 2
64 30078-G1 TRIM, SIDE, 32 3/4 LG. ......iviitiieriirveninananacansanans - 2 2
65
66
67 30320-G* DOOR, PANEL, HINGED, DRIVER’S SIDE (ITEMS 67 - 103 ARE
FOR 952 AND 960 MODELS ONLY) .....ivviivennrnnennnanen - 1 1
68 10570-G1 A I o | - 8 8

Pg. M-15 EZGOLEIT] 2% CARTPROS




DID YOU CartPros directs you to the right part using the part
e (}; AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l i.‘! WP OE W our search box and it will find the part you are looking for. HERE

MODEL DETAILS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775‘{ 952 | 956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTYy
69 30501-G1 HINGE, DOOR . ...titiitunrnnennsossoesnssanensonsansnaens -1 21 2
70 30589-G1 | DOOR LOCK ASSEMBLY .. ..ivuivrurrnnroronrnncnnensansnnns -1 1 1
71
72
73 | 30311-G* DOOR, PANEL, PASSENGER'S SIDE .......ccvveirnernncnoens -1 1 1
74 | 14801-G1 | RIVET, POP . .\.uvrnrreneeneeneenseneensearunecneneennn -1 4] 4
75 22524-G1 TAPE, FOAM ..ttt iiitiiiiiiineonernetosenseassnensnnannns -
76
77
78 30141-G1 FRAME ASSEMBLY, DECK ......iiiiiiiiernnnernnansnnansas - 1 1
79 00764-G1 BOLT, 5/16 — 18 X 1 LG. ..iviiiiiniinrennneennoennnnasnsas -1 8] 8
80 30036-G1 WASHER, RUBBER . ....citivteiensrnnraeonaseaseannsaesons -1 41 4
81 00723-G1 WASHER, FENDER, 5/16 ... .civiiiiiiiiinrninnrinsnnennanes -1 41 4
82
83 00660-G8 WASHER, 5/16 .. iiviiiiiiiiieienernnioesnneenssensenannas -
84 00654-G3 NUT, LOCK, 5/16 = 18 ...t iiiiiirinrnnrneensenrnnrnenanens -1 8] 8
85
86
87 30126-G1 BUMPER, REAR ... .itiitiiinnrenronseosnnsnnsasessnnsnnsas - 1 1
88 30043-G1 STANDOFF, BUMPER .......civiiiiiinieninrannsnsnsnsenans -1 2] 2
89 00725-G2 BOLT, CARRIAGE, 3/8 - 16 X3 1/2LG. ....c.oivvvirenrncnnnes -1 2] 2
90 00653-G1 WASHER, 3/8 . iiviiiirierreioncnssnseassosnacssnoesanss -1 2] 2
91 00654-G5 NUT, LOCK, 3/8 = 18 ...t viiiiirenrnnoennneonrnosnennnnns -1 2] 2
92 v
93 00725-G1 BOLT, CARRIAGE, 3/8 -~ 16 X 1LG. ...cvvvrernenennenannnn. -1 21 2
94
85 00654-G5 NUT, LOCK, 3/8 ~ 18 ...ccitiiiiiininernreensnsnacsnonnnns -1 2] 2
96
97 00725-G2 BOLT, CARRIAGE, 3/8 - 16 X 3 1/2LG. .. .ovviriiininnnennnss -1 2] 2
98 30205-G1 BRACE, DECKFRAME ........coiiiiieninceranvsnannnnsnnns -1 2] 2
99 00595-G1 WASHER, LOCK, 3/8 ... .ciiiiiiiiiiiiinnnrnronssnsnsnsaans -1 2] 2
100 00532-G5 NUT, 3/8 = 18 .. .iiiiiiiiiiiiiiininennonnsnennasoonnnnnas -1 2] 2
101 16705-GS SCREW, 1/4 = 20 X 1 1/2 LG, tiiiitiitiiiininnnneanonnannnns -1 21 2
102 00559-G8 WASHER, 5/16 ...t viiiiiitiierierertneneeneenanesoonnsnns -1 2] 2
7/01/91 EZGOENIT] 24 CARTPROS

ImEAEE



DID YOU CartPros directs you to the right part using the part
e (}; AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l i.‘! WP our search box and it will find the part you are looking for. HERE

MODEL DEIAILS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 952 | 956
% Indicates a component that is not available as an individual part. 875/P 954 | 957
881 | 955 | 960
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
103 22790-G1 TRIM, EDGE, 7 172 LG, «.iiiiiiinietersnensnreenasocanannns - 2 2
104
105
106 30073-G1 RIVET, POP (ITEMS 106 - 108 ARE FOR THE 954 MODEL ONLY) .| - | 12} -
107 | 30067-G2 RETAINER, FLOORMAT, 44 3/4 LG. ...........ccuv.n. e - 1 -
108 | 30584-G1 FLOORMAT, RUBBER, 15 1/2 X 45 .......oiviiiiinnnrnennns - 1 -
109
110
111 00764-G1 BOLT, CARRIAGE, 5/16 - 18 X 1 LG. (ITEMS 111 - 140 ARE
FOR 954 AND 955 MODELS ONLY) ...ivviinivecnnrvaernnnnns - 4 -
112 30036-G1 WASHER, RUBBER ......0viiinininnncniansninenncannnnnsnns - 4 -
113 00660-G8 WASHER, FLAT, STAINLESS STEEL, 5/8 .........c.civiiiinnn, -| 4 -
114 00654-G3 NUT, LOCK, STAINLESS STEEL, 5/16 = 18 ......cccvvvvvnennnn -1 4} -
115 00723-G1 WASHER, FENDER, STAINLESS STEEL, 5/16 .................. - 2 -
116
117
118 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 3 1/2 LG. ..... - 2 -
119 30049-G1 STANDOFF, BUMPER ......c.voverierenncnssnncsnsoannannas - 2 -
120 00653-G1 WASHER, FLAT, STAINLESS STEEL, 3/8 ........cciiiiiiienenn - 2 -
121 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 =16 .........cccivvvuennns - 2 -
122 00753-G3 SCREW, 1/4 = 20 X 1 1/2 LG, st viiitinnrennrnnronronssensns - 2 -
123 30054-G1 NUT, MOLLY JACK, 1/4 = 20 ....ciiiivnenninorsnisnrsnasons - 2 -
124
125
126 00725-G2 ~ | BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 3 1/2'LG. ..... - 2 -
127 -
128 006537G1 WASHER, FLAT, STAINLESS STEEL, 3/8 .......civviinrennnans - 2 -
129 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 - 16 .......coivvreennnnes - 2 -
130 00725-G2 BOLT, CARRIAGE, STAINLESS STEEL, 3/8 - 16 X 1 LG. ........ - 2 -
131
132 00654-G5 NUT, LOCK, STAINLESS STEEL, 3/8 =16 ........cicvvevnnnnas - 2 -
133
134
135 19817-G1 NAMEPLATE, E-Z-GO ......vvtvrnntvensosonsonsronesensons - 1 -
136

Pg. M-17 EZGOEITE] 24CARTPROS




DID YOU CartPros directs you to the right part using the part
e ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l I‘é " W our search box and it will find the part you are looking for. HERE

NIUVEL DEIAILDS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number o_f the product. 775,| 952 | 958
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy

137 30142-G1 FRAME ASSEMBLY, DECK (ITEMS 137 - 140 ARE FOR USE ON

954 AND 955 MODELS ONLY .. .civitirrvnnrneneneannnnnnns - 1 -
138 00372-G8 L o -1 41 -
139 31193-G1 SIDES, WOODEN STAKE ... iiiiirerininnnroenreerassnanens - 2| -
140 | 30226-G1 DECK, CARGO ... .itiiiennrvrnrasannnranasonsnennnnnensas - 1 -
141
142 33127-G1 SHIELD, HEAT (ITEMS 142 - 145 ARE FOR USE ON 954, 955,

956 AND 957 MODELS ONLY) ..ivveivnrnvnnnnenenranannrans - 1 1
143 30054-G1 NUT, MOLLY JACK, 1/4 =20 .......iiiiiiiieinnrenannnnnas -1 3 3
144 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG. ........cvvutnnn -1 3 3
145 00644-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 ............ .00 -1 3 3
146
147 30071-G2 BODY, FIBERGLASS (ITEMS 147 - 157 ARE FOR USE ON

957 MODEL ONLY) .« it viiiiiiiiiiiininainsnacarsonasaonnnns - - 1
148
149
150

151 32290-G1 FLOORMAT, RUBBER, BLACK, 42 X 45 1/2 (ITEMS 151 - 157
ARE FOR USE ON 955 AND 957 MODELS ONLY) ............... -

152 00891-G2 NUT, LOCK, PLASTIC INSERT,1/4 =20 .........coviievniennnn. -
153 00642-G7 WASHER, FLAT, 174 ... ittt ieiinreaanraansnonnnns -
154 16705-G1 SCREW, 1/4 =20 X 1 LG. ..iiitiiiiiiiiiiiiiiiieenennn, -

W N N N O O -
0 N NN OO -

1585 32422-G1 TRIM, SIDE, 41 1/4 LG. .. .. iiiiiiiiiiitriienasnsonrsnnsnas -
156 30067-G2 RETAINER, FLOORMAT, REAR, 44 3/4 LG. ........ccovvininnnn -
1587 10570-G1 _ | RIVET, POP .. .uiiitiiiiiiiiieneentitnnesscoanesannnssnnns -
158 | '
189
160 30064-G1 FLOORMAT, REAR, 15 1/2 X 45 (THIS ITEM FOR USE ON

952, 954, 955, 956, 957 AND 960 MODELS) .........ccevnvnnnn - 1 1
161 30042-G1 STEP PLATE AND RAIL (ITEMS 161 - 169 FOR USE ON

956 AND 957 MODELS ONLY) ..viiveiuinarnnrcnncnnnenconns - - 2
162 00725-G2 CARRIAGE BOLT, STAINLESS STEEL, 3/8 - 16 X 3 1/2 LG. ...... - - 2
163 30049-G1 STANDOFF, BUMPER . .....ciiitrirrntnrnrsnanrnrensesnnsnns - ~ 2
164 00653-G1 WASHER, FLAT, STAINLESS STEEL, 3/8 .......ocvvvieiinnnns - - 2
165 00654-G1 NUT, LOCK, STAINLESS STEEL, 3/8 - 16 .........civvvienennn - - 12
166 22790-G1 TRIM, EDGE, 7 1/2 LG. ..t iiiiiiiritntiercanrnonsnconnannnns - - 2

7/01/91 EZGOLET] %% CARTPROS

[ TEICTRICTT]



DID YOU CartPros directs you to the right part using the part
K r.é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A | our search box and it will find the part you are looking for. HERE

MOUUEL DEIAILS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 7759' 052 | 956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTYy
167 00777-G8 SCREW, STAINLESS STEEL, 7/16 - 14 X 1 LG. ........cvvvvnn - -
168 00670-G2 WASHER, LOCK, STAINLESS STEEL, 7/16 ...........ccvvnvnnen - -
169 00656-G7 NUT, STAINLESS STEEL, 7/16 - 14 . ... . it iiiiiiiiiinnenns - -1 2
170
171
172 | 30627-G1 TOP COVER, FABRIC (ITEMS 172 AND 173 FOR USE
ON 960 MODEL ONLY) . .civtiirieronrnnronsoansnsnnncnnens -1 - 1
173 31760-G1 HUB CAP, CHROME ........ciiiiitinsnerannsanronsnnsnnnnns - -1 4
174
175 30611-G1 LOCK ASSEMBLY, DRAWER (FOR USE ON 952 AND 960
. MODELS ONLY) ttiitietinrvnsonronrnncsnsenssncsnnsnsonns - 1 1
176 30591-G1 BAR ASSEMBLY, COMPLETE (FOR USE ON 960 MODEL ONLY)
INCLUDES ITEMS 177 = 219 .. it iiiriieennrneennncnonnnnnns -1 - 1
177 30592-G* BAR TOP, FIBERGLASS .....vivvvreernirncennnenonnsacons -1 - 1
178 30594-G1 LID, CHEST ....iiiiitiiirintnnrsnssnrsnnancesasansnnns -1 - 1
179 30598-G1 LID, ICE CHEST ...viviininiinteorssssessosssnsaneaoses - - 1
180 30613-G1 DOOR, SIDE ....ivtiiiiiiirroerentonsonrsnsansssnsonas -1 - 2
181
182
183 30608-G1 DRAWER, SIDE .....citiivterranrvnnsnsnconseonasansonas - - 1
184 30610-G1 DRAWER, FRONT .. ivititiernnonnnrnrneasasoseoansonnns -1 - 1
185 30599-G1 LAZY SUSAN ... iiiirerterenrrronsnrscenscssssnsosonans -| - 1
186 30064-G1 MAT, RUBBER, 19 DIAMETER . ........ciiivininennnrenens - - 1
187 30603-G1 BOARD, CUTTING ......iiiiviiiiirnensnnesnroosnansnnos -] - 1
188 30602-G1 HOLDER, SILVERWARE .......cctvvvvereennnnns ereaeas -1 - 1
189 30604-G1 CUP DISPENSER ASSEMBLY . ... vttt rsnrennreecsonans -1 - 1
190
191
192 31607-G1 HANDLE, LIFT ..t iiiininenenoncnrnsosasossscnsassnsnnas -1 -1 4
193 30403-G2 RIVET, POP ..t iiitiiinerinnersntossasersssnssscassnes - -1 16
194 00559-G7 WASHER, PULLUP ... .itiiiiiiniinransnescnnnonnsnnsass - - | 16
195 30605-G1 BRACKET, DOOR CATCH MOUNTING ......vvvvvevnennnnnn - - 2
196 15058-G1 RIVET, POP ..ttt iiiiiensersonrsnsersoassansossnsnsonns -1 -1 4
197 30606-G1 CATCH, MAGNETIC ......iiiriirnrnrensncnnnesesnasnnans - - 2
198 * SCREW, MAGNETIC CATCHMOUNTING ...........ccvvvenne -1 -1 4
Pg. M-19 EZGOLETE

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} T ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

IVIUDI:L DEIAILS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL

When ordering parts, please specify the model and serial number of the product. 7754 952 | 956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM|( PARTNO. |1 2 3 4 5 DESCRIPTION QTy
199 31490-G1 HINGE, CHROME .......¢c.ciiiutvnennrnoronrsoscnnsonss - -] 4
200 00138-G6 SCREW, #6 — 32 X 3/4 LG. .. .. iiiiiiiriinntintnenannanns - -1 8
201 00559-G3 WASHER, FLAT, #6 .. 0ivieirrirorananrsasorarsnsnsnass - -1 8
202 00565-G3 WASHER, LOCK, #6 ....vivirrnnererroeneraronsnssenans - -1 8
203 | 00525-G5 NUT, #6 =32 .o iiiiiiiiinenrnnnnoasnssressncresnsanens - -1 8
204 | * L 2 -1 - 8
205
206
207 * PLATE, MAGNETIC CATCH ... .ovvniiiiinrenenennsnnnns - - 1
208 * SCREW L iiiitiii it iieiterttteeeraraearaai s - - 1
209 30596-G1 HINGE, LID ...t iiiiiiiiiieiiitiancnnrnessnsansonasnaas - - 2
210 00738-G6 SCREW, #6 — 32 ...ttt iiiinuinenoarostsnsincsnssasonns - | - 8
211 31491-G1 HANDLE, LID .. .itiiiiiiiiiiiiiensnrnonsnranscensonns -1 - 1
212 00710-G4 SCREW, 1/4 - 20 X 1/2 LG, ...ivvirintiiinrenranesnsonns - - 1
213 00819-G3 WASHER, FLAT, 1/41.D., 1 1/ 0D, ....ciiivierinennnens - - 2
214 14390-G4 NUT,LOCK, 1/4 = 20 ... it iiiienenrienrsntorscarsanas - - 1
215 32416-G1 BUMPER, RUBBER ......io0viviirnnrnrorerencnenenanans - | - 1
216 30601-G1 TRIM EDGE, BLACK, 25 FEETLG. .....vvivnivnrnnrennnons - | - 1
217 30073-G1 RIVET, POP .. iiiiiiiiietn it iteneratsseranersnasanans - - 2
218 00138-G8 SCREW, #8 - 32 X 1 LG tviiiiinienntnnronesnrsosannnnns - - 2
219 00526-G1 NUT, #8-32 ... ititiiriiriirenininaoaroressnsnsnssasacens - - 2
220
221
222 30572-G1 . FRAME, CANOPY (ITEMS 222 - 234 FOR USE ON 960
» MODEL ONLY) ...titirinnnrnnonantansasasnsansnsnsans - - 1
223 30628-G1 T SUPPORT, FRONT . ..vitiiiinienonnrornsncnsnsonsnsnsons - - 1
224 30629-G1 SUPPORT, REAR ... .vtivintereransnanenosasnconanansas - - 1
225 30625-G1 SPACER, FRAME .......civitierinencorrnrosonsnenanass - - 2
226 31395-G1 CAP, TUBE .....vivvinvnnnsarasancnsstonsasssansononsa -1 - 6
227 00779-G5 SCREW, 1/4 = 20 X 2 1/2 LG. sttt ivirvreninenvonnnnenns -1 -1 4
228
229 16705-G8 SCREW, 1/4 = 20 X 2 LG. ... viviinrnrerennnervnnsannens - ~-18
230 16705-G5 SCREW, 1/4 =20 X 1 1/2 LG, s .o iieireieiitennnncasnnns - -1 4
231 30630-G1 BRACKET, CANOPY MOUNTING .....ciivencnnnnonnennnnns -1 - 2
232 00727-G1 WASHER, FLAT, FENDER .......ci0viereiievnenssasnsans - - 120
7/01/91 EZGOEIT] 24 CARTPROS

REEESEL



DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A |

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

NMIODEL DETAILS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 7751 952 | 956
% Indicates a component that is not available as an individual part. 875/F 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
233 00559-G7 WASHER, FLAT, 1/4 ... . iiiiiiiiiitiniennenncacnnnnens -1 -1 18
234 14390-G4 NUT, LOCK, STAINLESS STEEL, 1/4~-20 .......coivveurnn. - -] 10
235
236
237 | 19817-G1 NAMEPLATE, E-Z-GO .. vivinierererensosnoncaneaenncanans 1 -1 -
238 | 12064-G3 NUT, PUSH, 3/16 ... ittt iiieiniintnrssnnennnennnanans 3 -1 -
239 30061-G1 SHIELD, LOWER ... ittt iiiiiitnnnanntorecensacnsearanans 1 -1 -
240 00729-G6 SCREW, SELF TAPPING, STAINLESS STEEL,
BB =24 X 3/4 LG, ..ottt ittt iitenrnracarenansnaannnas 4 -1 -
241
242 XXXX-XX DECK, HINGED LOAD (SEE SEPARATE ILLUSTRATION) .......... 1 - -
243 33012-G3 BACK REST ASSEMBLY ...iviiternrnnnneneneensncnanananans 1 - -
244 33065-G1 SEAT BACK ASSEMBLY (INCLUDES ITEMS 245 - 251) .......... 1 - -
245 30691-G1 SUPPORT, SEAT ... iiitiirrurnruraserennnensonsonans 1 - -
246 30716-G1 BACK, SEAT ...ttt tiiiiiiininntsorostostsaconsaansonns 1 -] -
247 16705~-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/4LG. .....cc.ut.. 4 - -
248 30708-G1 L 2 - -
249 00722-G2 BOLT, CARRIAGE, STAINLESS STEEL, 1/4 - 20 X 1 LG. ..... 4 - -
250 00660-G6 WASHER, STAINLESS STEEL, 5/16 ......cvvvivrvnrecnnnns 4 - -
251 00654-G3 NUT, LOCK, STAINLESS STEEL, 5/16 - 18 ........cc0vuuns 4 -1 -
252
253 22281-G6 TRIM, SEAT SUPPORT, 76 5/8” LG. ....vvverrvvnnneennnn. 1 -1 -
254 16705-G5 SCREW, STAINLESS STEEL, 1/4 -20 X 3/4LG. ............ 12| - | -
255 00891-G2 NUT, 174 = 20 ...ttt it enenreeansannaansans 2] - | -
256 ‘
257
258 33052-G1 FRONT SEAT ASSEMBLY (INCLUDES ITEMS 258 - 264) ......... 1 -1 -
259 30715-G1 DECK, SEAT ¢t ititirtereettinnenrosencannssaansoencnnes 1 -1 -
260 33014-G1 BOTTOM, SEAT ... .iiiiiiiiiiietnttnenasssnsninsnsaas 2 -1 -
261 30680-Gt SPACER ...ttt i it i ittt i et eaana 2 -1 -
262 00774-Gt SCREW, STAINLESS STEEL, 1/4 - 20 X 3 LG, ............. 4 | - | -
263 16705-G8 SCREW, STAINLESS STEEL, 1/4-20 X 2LG. ............. 4 -1 -
264 16469-G1 WASHER, FENDER ......ciiiiiiinennrncennenreanenenss 8 - -
265
266
Pg. M-21 EZGOLEUT QCARTPROS

CJri§ 1t




DID YOU CartPros directs you to the right part using the part GET STARTED
R (}; AJ* numbers from this manual. Enter the part number into
r‘l i.‘! WP our search box and it will find the part you are looking for. HERE

NMOUDEL DEI1AILS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775’[ 952 | 956
% Indicates a component that is not available as an individual part. 875/H 954 | 957
881 | 955 | 960
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
267 10570-G9 RIVET, ALUMINUM, 1/8 X 11/32 ...t iviii ittt iiiininennnnenn. 4 -1 -
268 * LABEL, IDENTIFICATION ..\ iviererireneoenenncnrneanannnesas 1 -1 -
269
270 00378-G4 SCREW, #10 =24 X 1/2 LG. .. .ivvriniernninenenenanannenns 4 -1 -
271 | 00565-G5 | WASHER, LOCK, #10 ... .uuuvineenerenennernnenneeaneennans 41 - | -
272 | 00526-G3 | NUT, #10 =24 ......ouiiiiinneiinneiinneinneiiieinneenan, 4 | - | -
273 22281-G9 TRIM, DASH (2 174 LG.) . .viiiiitit it iinantenseserananannes 1 -1 -
274 22281-G7 TRIM, DASH (21 1/2 LG.) .o tiiitiiiiiiennneneanrananansns 1 - -
275 | 30707-G1 N I I P 1 -1 -
276 22281-G8 TRIM, CONSOLE “ 1/2 LG.) ttiviitntieinieeennnenrnnnonanns 1 - -
277
278 30340-G1 PANEL, INSTRUMENT . ... .itiiiiiiiiinnrnretancnnarnnannans 1 -1 -
279 30392-G1 PLUG, INSTRUMENT PANEL (2 1/2) .....covivrivinnnrnnnnnnns 3| - -
280 20271-G1 PLUG, INSTRUMENT (3/8) . ..iviuivrernuinenrnrennanenannnns 1 - -

281 XXXX-XX SWITCH, IGNITION (REFER TO ELECTRICAL SECTION FOR
PART NUMBER) '

282 XXXX=-XX SWITCH, LIGHT (REFER TO ELECTRICAL SECTION FOR
PART NUMBER)

7/01/91 EZGOMENE Z4 CARTPROS
MERTFIETT o :



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

VIV IUNK, £ f.F. ELECTRIC POWERED VEHICLES

(8]

o

! — *

o

2] -

= ke’

L (<1}

= X
. - O:

/2] 2| %

i 1k

) Qix

= x

O ]

Z .

)

-

MODEL NO.

Pg. N-1 EZGOEI - ZLCARTPROS

CIo oyt




DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

IVIU Imbsela_ri: box and it \:a;IJ':d the part you are looking for. HERE
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. lALLI
% Indicates a component that is not available as an individual part. MODELS
! ]
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 22858-G1 MOTOR, 2 H.P. (INCLUDESITEMS 2 - 22) ......cvvvuerncennns 1
2 16922-G1 ENDSHIELD, COMMUTATOR  ......itiiierinirnnennnnenns 1
3 13483~-G1 WASHER ... ittt ittt iacesnacetnsaananaans 4
4 16919-G1 SCREW, MOTOR CLAMP . ... iiiiiiiinernctnracnnnnanss 2
5 15437-G1 BUSHING, INSULATOR ...t iiiieiiirinrnnsneenseanannanss 4
6 | 15438-G1 WASHER, INSULATOR ... \vitienennnenenenenenennnnnenns 4
7 15440-G1 1 O I 4
8 23234-G1 SCREW, POLE PIECE . . ...civiiiitien i inernsencenonnss 8
9 15442-G1 WASHER, INSULATOR, TERMINAL .........coiiiiieinnnass 4
10 16917-G1 BRUSH ..ttt ittt iieinnrentansoetnoaannnsans 2
11 16916-G1 BRUSHRIGGING ......cvitirriienronreernnenssnannncass 1
12 15446-G1 SPRING, BRUSH . ...ciiiiitiiniiernncaennesnssncannanss 4
13 51333-G1 SCREW, BRUSH RIGGING MOUNT ...........cciiviiunnnens 2
14 * FIELD POLE PIECES . ... .o iiiiiiitiiiiiieiintnrannrnans 4
15 * SHELL, STATOR . ... iiiiiiiiiiennrennesennssansstsnnns 1
16 23235-G1 FIELD COILS (SET) +.vviininiennncennruasnnncosnsasanas 1
17
18 16948-G1 GASKET .iiiiiiiiit it rretensrnscnsnnsossnssnsensnnns 4
19 23237-G1 S 1
20 16918-G1 BALL BEARING, COMMUTATOREND .......covvevnnnacnnns 1
21 16930-G1 RETAINER, BEARING ......ccitvvteriniernroernecannncnnns 1
22 23236-G1 SCREW, BEARING RETAINER .......ccviviiiinnrnncncnnsns 3
7/01/91 EZGOLEUE oﬂaCARTPROS

[TECTPICTT]



CartPros directs you to the right part using the part
:{?.I?lil ;:;,'5--; numbers from this manual. Enter the part number into Gn:::gﬁb ﬁ, httpS://CartPrOS.Com/f.html
| .

our search box and it will find the part you are looking for.

HEARM AALL, MYWURAULIV / NMIEUVMANIVAL ELECTRIC POWERED VEHICLES

g
<
o
m
-l
S
E4
S
L
=

Pg. P-1 EZGOLEIT] 245 CARTPROS

=g 2 i\ "2 !




DID YOU CartPros directs you to the right part using the part

e ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED

r‘l I‘é - W our search box and it will find the part you are looking for. HERE
party B

HEAH AALLE, NMYUHAULILV BHRARNED

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. gt
% Indicates a component that is not available as an individual part. gg? gg?
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTyY
1
2 25201-G32 | REAR AXLE, MOTOR AND BRAKE ASSEMBLY (INCLUDES ITEMS
B3 =589, 70, 71) ...itiiriit ittt ittt e e, 1 1
3 00559-G7 WASHER, 1/4 .. ittt iii it iieteeteetsaneaeannnans 3 3
4 | 00565-G7 WASHER, LOCK, 1.4 ... . it iiiiiiettiintenennnenennnns 3 3
5 | 00797-G2 SCREW, 1/4 - 20 X 1 1/4 LG. ... iv ittt iiiinnennnennenns 3 3
6 XXXXX-XX MOTOR, 2 H.P. (SEE MOTOR SECTION) .................. 1 1
7 31843-G2 REAR AXLE AND BRAKE ASSEMBLY (INCLUDES ITEMS
B-59, 70, 71) ...ttt i e et e 1 1
XXX -XX BRAKE SET ....vvviiiirnrneentoroenennsarnnannnnan 1
9 * REAR AXLE ASSEMBLY (INCLUDES ITEMS
10-59, 70, 71) ..ottt i it errr ey 1 1
10 23501-G2 GEAR SET (INCLUDES ITEMS 11 - 13) ............. 1 1
11 23503-G2 GEAR, INPUT ... ittt ieiiiiennrannnns 1 1
12 23505-G2 ) GEAR, INTERMEDIATE .......ciieinvronrannnas 1 1
13 20376-G2 GEAR, OUTPUT ... it ii it iiirerienncnnnnnnns 1 1
14
15 23520-G1 BALL BEARING, INPUT GEAR .. ....covvernrnnenrnnnnns 1 1
16 23519-Gt BALL BEARING, INPUT GEAR, INTERMEDIATE ........... 1 1
17 23525-G1 SEAL, O-RING .....ciiiiiienrnneeerencaasssnsanenes 3 3
18 23526-G1 SEAL, O-RING .......0iiitiiiinienonneennsenrannnns 2 2
19 23521-G1 BALL BEARING, INTERMEDIATE GEAR .. ....ccvvvveeenns 2 2
20 23530-G1 RETAINING RING .........cooiviiiiiiiiiininnnnn., 3 3
21 23531-G1 COVER, DUST ...iiiiiiii it iiinitneerasoraonsnsnnss 1 1
22 17473-G1 ~ | BALL BEARING, OUTPUT GEAR .............. e 2 2
23
24 18463-G1 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 25 - 31) ... | 1 1
25 13108-G1 CASE, DIFFERENTIAL .. ....ivvernreenneneeennennn 1 1
26 13106-G1 WASHER, THRUST PINION GEAR ....vvvvinrnnnnnnn, 2 2
27 13104-G1 WASHER, THRUST DIFFERENTIAL GEAR ............. 2 2
28 18060-G1 GEAR, DIFFERENTIAL ........cciitiiininnennrnnnn. 2 2
29 13105-G1 GEAR, PINION ... ..iiiiiiiniiinienenenarenenans 2 2
30 13107-G1 SHAFT, PINION GEAR ... ..0iitiiinnernennennnnens 1 1
31 13102-G1 PIN, LOCKING ....0itiiiiienenrneneneenennranans 1 1
32

7/01/91 EZGDLET] 24CARTPROS




DID YOU CartPros dir'ecls_you to the right hpart using the ;_Jart GET STARTED
R (}T' AJ* numbers from this manual. Enter the part number into
KNOW

our search box and it will find the part you are looking for. HERE

HEAH AALE, NYUHAULIUV BHAKEDS

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 875 | 955
% Indicates a component that is not available as an individual part. 887851P 957
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
33 00433-G1 SCREW, 3/8 ~-24 X 1 1/8LG. ...vviinennrnrnennnn 4| 4
34 00532-G6 L - e 4| 4
35
36 * AXLE HOUSING (INCLUDES ITEM 38) .............. 1 1
37
38 ., 15118-G1 . SCREW, 3/8 - 16 X 21/8LG. ........cccvu.n.. 4] 4
39
40
41
42 20536-G1 SEALANT (ENOUGH FOR ONE APPLICATION) .......... 1 1
43 23527-G1 PLATE, COVER .....c.iiiiiiittnnrnratocnnrnsnanans 1 1
44 15558-G1 SCREW, 5/16 - 18 X 3/4LG. ...ttt iininaennnans 10 10
45 :
46 14585-G1 SEAL, OIL (INNER) .....eviiininrnnannnnneannnnnnans 2 2
47 23590-G1 KIT, AXLE SHAFT, DRIVER'S SIDE (INCLUDES ITEMS
49 = 53) ... i ittt it e e e i e 1 1
48 23590-G2 KIT, AXLE SHAFT, PASSENGER'S SIDE (INCLUDES ITEMS
L B P 1 1
49 * SHAFT, AXLE ... .. iiiiiiitintensnneenseassonns 1
50 18396-G1 BOLT, LUG ...titiiiiii it iitonennsanonsnass 5
51 14586-G1 KIT, BEARING AND RETAINING (INCLUDES ITEMS
B2, 53) ...ttt i ittt e 1 1
52 13084-G1 BEARING, AXLE .....iivviuierevinenennnnnans 1 1
53 14584-G1 RETAINER, INNER ........co000veenannns e 1 1
54 13091-G1 | GASKET ... iiiiiiiiitietntnnennnnncencans eeesiene 2 2
55 21557-G1 - RETAINER, OUTER . .....0ivitentseresasenennnenncens 2 2
56 21559-G1 SEAL, WIPER ... .iiiiiiiiieiiiinannennrnnnenenonens 2 2
57 23826-G1 KIT, VENT PLUG (INCLUDES ITEMS 58, 59) ........... 1 1
58 19039-G1 PLUG, VENT ...ttt iiiiiiiiiietnnnenanncnnnns 1 1
59 23827-G1 BUSHING, REDUCER ......civiiiiiinnnnnnnnnnenns AR|{ AR
60 - KIT, SLIDE HAMMER . .. ittt ittt titeaenreneonrennsoennanens NA | NA
61 bl TOOL, SEAL REMOVAL .. ..ciiiiiiiitiinnnrnsonoernansnenns NA | NA
62
63
64
Pg. P-3 EZGOLEWTT] 24 CARTPROS

[\l L A\ L]




DID YOU CartPros directs you to the right part using the part GET STARTED
: \AS bers from thi I Enter the part number into — https://CartPros.com/f.html
r( r‘é {) ?\’ ? :ﬁ:leiﬁhr&l:( anI; ?:”Iu;nd ll:;arfy?:i arlulr:nk?:lg_fnr, HERE _ P

HEAH AALL, AYVDHAULIV BHAKEDS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. gg;& gg?
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTYy

65

66

67

68

69

70 | 15483-G1 NUT, SLOTTED, 5/8 = 18 .. uviitiiieiinenneennennnss 2

71 10387-G1 PN, COTTER, 1/8 X 1 1/2 LG, ..ciitiiirininneanennns 2 2
7/01/91 EZGOLEITT e

ZACARTPROS

[TEICTPICTY]



DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LA |

—3 https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE B
HEAM AALL, NIEUVHIANIVAL DHARNLED

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 958
* Indicates a component that is not available as an individual part. ‘ ggi 960
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTy
> 1 25201-G29 | REAR AXLE, MOTOR AND BRAKE ASSEMBLY (INCLUDES ITEMS
3 =59, 70, 71) ..iiiiritiiiiiittteertrtstciceritnttetaaenan 1 1
2
3 00559-G7 WASHER, 1/4 ...ttt it iiie e rerenensnennnnsnenns 3 3
4 | 00565-G7 WASHER, LOCK, 1.4 ... .. ittt iininenrnennnananans 3 3
5 | 00797-G2 SCREW, 1/4 - 20 X 1 1/4 LG, ..o iv v irinnnninennnnnneans 3 3
6 | XXXXX-XX MOTOR, 2 H.P. (SEE MOTOR SECTION) .................. 1 1
7 30927-G2 REAR AXLE AND BRAKE ASSEMBLY (INCLUDES ITEMS
_ 8-59, 70, 71) ..ttt i ettt et i 1 1
XXXXX-XX BRAKE SET .....iitiiiinnrnnrenrsnseaesnsssosonsans 1 1
* REAR AXLE ASSEMBLY (INCLUDES ITEMS 10 - 59,
7 1) T 1 1
10 23501-G2 GEAR SET (INCLUDES ITEMS 11 - 13) ............. 1 1
11 23503-G2 GEAR, INPUT ... .. iiiiiiieiinenrntannannns 1 1
12 23505-G2 GEAR, INTERMEDIATE ..........ccviiivnnanne. 1 1
13 20376-G2 GEAR, OUTPUT ... it iiiinitieenininenasnns 1 1
14
15 23520-G1 BALL BEARING, INPUT GEAR ... .oiiiinrenrninenannns 1 1
16 23519-G1 BALL BEARING, INPUT GEAR, INTERMEDIATE ........... 1 1
17 23525-G1 SEAL, O-RING ... .iviniiniriienerassssnensnososassns 3 3
18 23526-G1 SEAL, O-RING ... ititirirtniorrointerensnenosnnans 2 2
19 23521-G1 BALL BEARING, INTERMEDIATE GEAR . . ....ccivvvnnnnns 2 2
20 23530-G1 RETAININGRING ......c0iviieinrnrneennnnnenananans 3 3
21 | 23531-G1 COVER, DUST . \ueeeeeenneeeeeneeeeanneeeennn, 1] 1
22 17473-G1 ~ |, BALL BEARING, OUTPUT GEAR .............. e 2 2
23 '
24 18463-G1 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 25 - 31) ...| 1 1
25 13108-G1 CASE, DIFFERENTIAL .....cvviireennenrnnnnranens 1 1
26 13106-G1 WASHER, THRUST PINION GEAR . .........ccvvvnnn. 2 2
27 13104-G1 WASHER, THRUST DIFFERENTIAL GEAR ............. 2 2
28 18060-G1 GEAR, DIFFERENTIAL .. ... iiiiiinennrninennnnas 2 2
29 13105-G1 GEAR, PINION ... . iiiiiiiiiiinieinernenneannns 2 2
30 13107-G1 SHAFT, PINION GEAR . .....ccvitienrnennenrennns 1 1
31 13102-G1 PIN, LOCKING .....civiitiientenrenecnoneneannans 1 1
32

Pg. P-5 EZGOLEIETT] 2% CARTPROS




DID YOU CartPros directs you to the right part using the part
KRNI numbers from this manual. Enter the part number into GET STARTED ﬁ— httpS://CartPrOS.Com/f.html
r‘l i.‘! t} WW & oursearch box and it will find the part you are looking for. HERE

HEAH AALLE, VIECHANICAL BHAKEDS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 956
% Indicates a component that is not available as an individual part. _ ggi 960
ITEM|( PARTNO. |1 2 3 4 5 DESCRIPTION QTY
33 00433-G1 SCREW, 3/8-24 X 11/8LG. ....cvvvrrivnnrnnn.. 4 | 4
34 00532-G6 NUT, 3/8 = 24 ... it it tienianennas 4 | 4
35
36 * AXLE HOUSING (INCLUDES ITEM 38) .............. 1 1
37 :
38 | 15118-G1 SCREW, 3/8 - 16 X 2 1/8LG. ....vvvvvrnnnnnnn 41 4
39
40
41
42 20536-G1 SEALANT (ENOUGH FOR ONE APPLICATION) .......... 1 1
43 23527-G1 PLATE, COVER ......iitiiiiiiiiirnrnrnnennnenncnns 1 1
44 155568-G1 SCREW, 6/16 - 18 X 3/4 LG. .......vvveinrnnnennnnn. 10 10
45
46
47
48
49
50
51
52
563
54
55
56 .
57 23826-G1 ' ] KIT, VENT PLUG (INCLUDES ITEMS 58,59) ... .. ......... 1 1
58 | 19039-G1 ' PLUG, VENT . ..tiineiniiiieenenennenenannnnnn, 1|1
59 23827-G1 BUSHING, REDUCER . .....oiiievnennenrnenenrnnns AR | AR
60 bl KIT, SLIDE HAMMER . ...ttt ii it tii it inetneenenennnenennas NA | NA
61 bl TOOL, SEAL REMOVAL ... itiiiiiiiiinenrenennennenennnns NA | NA
62
63 23518-G1 SHAFT, AXLE, DRIVER’S SIDE (INCLUDES ITEMS
L - 3 1 1
64 23518-G2 SHAFT, AXLE, PASSENGER’'S SIDE (INCLUDES ITEMS |
B5 — B8) ... ittt it ittt 1
65 15114-G1 SEAL, AXLE ... ittt it ittt et enretennennaann 2 2
7/01/91 EZG0MENT] 24 CARTPROS

[TEICTRICTY]



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( r‘é {) V\’ ? our search box and it will find the part you are looking for. HERE p

HEAHM AALL, NMICUMNANIVAL DHARED

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 775 | 956
% Indicates a component that is not available as an individual part. ggi 960
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY

66 15113-G1 RETAINING, RING .......coniiiiinnnnionronrronsansnns 4

67 15112-G1 BALL BEARING AXLE, AXLE .......oovvirirnninnnenens 2

68 15485-G1 WASHER, 20MmM ....iiiiiiiiinienennrnrnsnsensnsnas 2] 2

69

70 | 15483-Gi NUT, SLOTTED, 5/8 = 18 .. tvviernteanenneennennnes 2

71 | 10387-Gt PIN, COTTER, 1/8 X 1 1/2LG. ...vvvviiinirnrnnranns 2

Pg. P-7 EZG0LEIE] %4 CARTPROS




DID YOU CartPros directs_you to the right part using the pat  err STARTED .
RNOW? s e ™ am 0 hitpsJ/CartPros.com/.himl
HEAH AALLE, RYUHAULIV / NIECHANIVAL

7/01/91 EZGOENT 24CARTPROS



CartPros directs you to the right part using the part
?{?.E‘Eg i’i‘i"ﬁ numbers frem this manual. Enter the part number into GET STARTED ﬁ— https://CartPros_Com/f.html

. our search box and it will find the part you are looking for. HERE

HEAH SUSFENSIUN ELECTRIC POWERED VEHICLES

X

O]

Wi

Sé)

[ o TT] N
o
Ll
»
i
L
n

. Q- = TEXTRON -
Pg. Q-1 EZGOLENE 2% CARTPROS

LIEjCIrICg



DID YOU CartPros directs you to the right part using the part GET STARTED

RN e e e o htips//CartPros.com/f.ntmi
HEAHK SUSFENSIUN
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. AS
% Indicates a component that is not available as an individual part. DESIGNATED
BELOW
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 31435-G1 LEAF SPRING, 3 LEAF (ITEMS 1, 6, 11, 14 - 26
ARE FORUSE ON 775 MODEL) ......civiiiiiiernnnennnnnns 2
2 31397-G1 LEAF SPRING, 5 LEAF -~ COMPLETE WITH NYLON BUSHINGS
(ITEMS 2, 5, 9, 10, 12 - 14, 16 - 24, 26, 27 ARE FOR USE ON
_ 875, 875P, 881, 955 AND 957 MODELS) .......c.vviviiinvenn 2
3 | 31397-G1 LEAF SPRING, 5 LEAF — COMPLETE WITH NYLON BUSHINGS
(ITEMS 3, 5, 9 - 11, 14 - 24, 26, 27 FOR USE ON 952 AND
960 MODELS) ..vtviiuinnnernsrnsensonsnnenesncsnssnoses 2
4 31397-G2 LEAF SPRING, 4 LEAF - COMPLETE WITH NYLON BUSHINGS
(ITEMS 4, 5,9 - 11, 14 - 24, 26, 27 FOR USE ON 954 AND
OB MODELS) .\ vvviiininnreniansnosaeanssonansnsnsansans 2
5 20098-G1 BUSHING, RUBBER, LEAF SPRING .........cvvetinvrnnrnnnsns
6 20098-G1 BUSHING, RUBBER, LEAF SPRING (FOR USE ON 775 MODEL) ... 12
7
8
9 30035-G1 SHACKLE, SPRING .....civiniirnrrnsrnsrnrensrassssnssnasns 2
10 30035-G2 SHACKLE, SPRING .....0ivviiiiiiienneraernseassoconsoonns 2
11 32196-G1 PLATE, MOUNTING SPRING .. .....c0vovnterersosncernoonsansos 2
12 32194-G1 PLATE, MOUNTING SPRING ......cciviiiiiiinncennenonnnsans 2
13 30553-G1 U-BOLT, 3/8 .t iiiiiiiiinitiinteennsoaeenssassncensnanns 4
14 11098-G5 NUT, LOCK, 3/8 = 18 ...iiiiiiiiiiiietnieneinnnnnnncnncns 8
15 32195-G1 U-BOLT, 3/8 . iivviiriiienirerentsnsontansonscossanssnesns 4
16 21781-G1 SHOCK ABSORBER . ... cvvvviiiininiaononnerinsanransnnnans 2
17 00560-G5 WASHER, 5/8 . viitiieriiiiieienioriveesntoessnssnsasnsonss 2
18 00458-G8 BOLT, 5/8 ~ 11 X 3 LG, +oitviiriiiireernronnassnsnnnnaens 2
19 | 00551-G5 ~ | NUT, LOCK, 5/8 = 11 ....viuiirrnrnnennraennannns S 2
20 -
21 10194-G1 BUSHING, RUBBER SHOCK ......ciiiiviirneenreernereanonnns 4
22 10435-G1 WASHER, SHOCK ABSORBER .. ... iivvterrneneranrnnnnconsns 4
23 00532-G6 NUT, SHOCK ABSORBER .. .....cciiviuiernnrennncnnconsaannns 2
24 15727-G1 BOLT, SHOULDER 1/2 X 2 3/8 LG ... veviiiiveinerncacnnannns 6
25 19675-G1 SHACKLE, SPRING ....ciitiiiiitinrineneenrnnianconsaannss 2
26 13521-G4 NUT, LOCK, 3/8 = 16, UNITORQUE .........covvvrirnnnncnnss 6
27 00771-G2 WASHER, NYLON ... iiiiiiiiiiiiieeenenonnsnasnasnnannns 2
7/01/91 EZG O] 24 CARTPROS

TeECTRICT]



DID YOU CartPros directs you to the right part using the part

) . GET STARTED .
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! {) ﬁf“"" ? our search box and it will find the part you are looking for. HERE p

SEAITING, BENULVA ELECTRIC POWERED VEHICLES

-
N

22

1-220
Bt

2

DETAIL

1 — INCLUDES ITEMS 2-10

Pg. R-1 EZGOLEAT %CARTPROS

=9\ L\




DID YOU CartPros directs you to the right part using the part

e (}; AJ* numbers from this manual. Enter the part number into GET STARTED

r‘l i.‘! W our search box and it will find the part you are looking for. HERE
party E

OLEAIIING, BENUH

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. 954 | 956
955 | 957
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 33018- G* BENCH SEAT AND BACK ASSEMBLY (INCLUDES ITEMS 2 - 10) ..| 1 1
2 33013- G* BENCH SEAT ASSEMBLY .......oiierurerarenrnennnnenns 1 1
3
4 33012- G* BACK REST ASSEMBLY ... iiiiiriiiiieinnennnnnnnnennns 1 1
5 | 30021-G1 FRAME, SEAT . ..vtttittiteeeneaianeanennennennennen. 1] 1
6 | 26584-GO1 CAP, BACKREST . ...ivirernenernensnarnenennenenennns 101
7 00740-G4 SCREW, STAINLESS STEEL, #10-32X1/2 ............... 5 5
8 16705-G1 SCREW, STAINLESS STEEL,1/4 - 20 X 1 LG. .......ccvvu.n. 117 11
9 00660-G7 WASHER, STAINLESS STEEL,1/4 .. ... ...ciiiiiiiiiinnnnnn. 11| 11
10 00664-G7 WASHER, STAINLESS STEEL, LOCK, 1/4 .................. 11 ] 11
11
12 30031-G2 HINGE, MALE . ... .itiiitinrriennnrnrnenonnanannansnenas 2 2
13
14 16705-G5 SCREW, STAINLESS STEEL,1/4 - 20 X 1 1/2LG. ...ccvvvvnrnnn. 4 | 4
15 00660-G7 WASHER, STAINLESS STEEL,1/4 . ......cciiiiiiirinrnnnnnnns 4 | 4
16 00891-G2 NUT, LOCK, NYLON INSERT,1/4 =20 ......cviivuernennnnnans 4 | 4
17
18
19 16705-G1 SCREW, STAINLESS STEEL,1/4 - 20 X 1 LG. .....cevvvunennn. 1 1
20 00664-G7 WASHER, LOCK, STAINLESS STEEL,1/4 ........cvvvvvvnenrnn. 1 1
21 00660-G7 WASHER, STAINLESS STEEL,1/4 ........ciiirirnenenrnenennn 2 2
22 30054-G1 NUT, MOLLY JACK, 1/4 = 20 .. .. 0iiiiiininennnnnannennnnns 1 1
7/01/91 EZGOMEITT] 24 CARTPROS

[TTEICTPICTT]



DIDYOU . Cortes drceyou o e ' por s U U GETSTARTED s pytos:
Kr‘JGV\{? our s?aarrl‘f box ::wri it will ﬁ:dEll'ltE pg’:l yfmr;n?luriing I':\r, HERE httpS//CartProscom/fhtmI
SEAITING, VUNVEKIIBLE ELECTRIC POWERED VEHICLES

Pg. R-3 EZGOIETTED FACARTPROS

LI jri11)



DID YOU CartPros directs you to the right part using the part GET STARTED

KN OW 2 o e e anioog . HERE > nitpsi/iCartPros.com/Lhim
SEAITING, CUNVEHIIBLE
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part. 875P]
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 33055-G01 | CONVERTIBLE SEAT ASSEMBLY (INCLUDES ITEMS 2 - 11) ...... 1
2 33060-G01 CONVERTIBLE SEAT ... ..itittiitietirenrnrerenenennnnns 1
3 33043-G01 SEAT BACK SUPPORT . .viviitiirerrneernennenenseneennns 1
4 25807-G SEAT BACK ASSEMBLY . ....ttiitieniinrnenrneenenenensns 1
5 | 33012-G03 BACK REST ASSEMBLY ...ttt vitietineenneeneennnnnns. 1
6 | 16705-G3 SCREW, STAINLESS STEEL, 1/4 - 20 X 3/41.G. ............ 6
7 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X1 LG. ............. 2
8 00307-G1 WASHER, STAINLESS STEEL, 1/4 .......ccvieiiinnrnnn.. 4
] 00891-G2 NUT, LOCK, NYLON INSERT, 1/4 - 20 ......cciivvvnnnnnn 4
10
11 33061-G01 SEAT DECK . tiiiiiiii it iitteterneeerernensonnenanneas 1
12
13 00976-G08 | SCREW, STAINLESS STEEL, 5/16 - 18 X 1 LG. ........couvunnn. 2
14 00569-G2 WASHER, 5/16 ...ttt ittt ieiieieiinrnenennenennnnoans 6
15 00891-G3 NUT, LOCK, PLASTIC INSERT, 6/16 — 18 .......cccvvvvrnenn. 2
16 00740-G4 SCREW, 10-32 X 1/2 . iiiiitittinrnenereenenreennennnns 5
7/01/91 EZGOLIEIE oﬂaCARTPROS

[TEICTPICTT]



DID YOU

KNO

CartPros directs you to the right part using the part
VAF® numbers from this manual. Enter the part number into
WW & oursearch box and it will find the part you are looking for.

OLEATING, FHUNI

GET STARTED
HERE

—> https://CartPros.com/f.html

ELECTRIC POWERED VEHICLES

1 — INCLUDES ITEMS 2-10
11 — INCLUDES ITEMS 12 - 22

Pg. R-5

EZGOILIEUE

ZLCARTPROS

[ =4\ 8 L\




DID YOU CartPros directs you to the right part using the part
e (}; AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l i.‘! W our search box and it will find the part you are looking for. HERE

IP Y E

OEAIING, FHUN

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. 052 | 956
% Indicates a component that is not available as an individual part. 954 | 957
955 | 960
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 33019- G* | FRONT SEAT ASSEMBLY (INCLUDES ITEMS 2 -10) ............ 1 1
2 33015-G* SINGLE SEAT BOTTOM ASSEMBLY, RH. .......vvvvvninnn. 1 1
3 33015-G* SINGLE SEAT BOTTOM ASSEMBLY. L.H. .........ccvvvvnnnn 1 1
4 33012-G* BACK, SEAT ..ttt iiiiiitieenneneennsonenesasonsannanns 1 1
5 | 30021-G1 FRAME, SEAT . .\itiuintititiiteeinennennenennennenns 1] 1
6 | 26584-GOt CAP, BACKREST .....evuiiiiiiiiniiiineineiineianns, 1] 1
7 00114-G6 SCREW, WASHER HEAD, 1/4 - 10 X 3/4 LG. .............. 6 6
8 16705-G1 SCREW, STAINLESS STEEL, 1/4 -20 X 1 LG. ............. 13 | 13
9 00660-G7 WASHER, STAINLESS STEEL, 1/4 ........¢ecivivirnnenns. 13| 13
10 00664-G7 WASHER, LOCK, STAINLESS STEEL,1/4 .........ccvvvvnnn. 13| 13
11
12 30031-G2 HINGE, SLIP (MALE HALF) ......iiiiiiiiiiinnennnncnnsnnnns 2| 2
13 30408-G1 SPACER, HINGE .....ciitiiiiiiiiiiiiiinnrnrneensennnasnns 2| 2
14 16705-G5 SCREW, 1/4 - 20 X 1 1/2 LG, ..ttt ittt inenenennnnans 4| 4
15 00660-G7 WASHER, 174 ... . ittt tietieettnnensensnnns 4 | 4
16 00891-G2 NUT, LOCK, PLASTICINSERT, 1/4 - 20 .......ccovvvevrncnnnns 4] 4
17
18
19 16705-G1 SCREW, 1/4 =20 X 1 LG. ..itviiiiiiitnininnrnannseanonsnns 1 1
20 00664-G7 WASHER, LOCK, 1/4 ... ittt iiiieernntensnnsnsonanacnnan 1 1
21 00660-G7 WASHER, 174 .. it iiiiiiitiiietiieanetntsnennsnnas 2] 2
22 30054-G1 NUT, MOLLY JACK, 1/4 =20 ....civiiiiiiiiierinnnnnennenns 1 1
23
24 10570-G2 = | RIVET «otiir it iiiiiinetnnannanennnnesnnnns e 6| 6
25 30075-G1 MAT, RUBBER ... tittiiiiiiiiiiernetnonesoncnnsassnsansans 1 1
7/01/91 EZGOLEN] 24 CARTPROS

RESEEE



DID YOU CartPros directs you to the right part using the part
K r.é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A | B

frov Uss iwanuial Eviss el HERE —3 https://CartPros.com/f.html
SEAIING, PEUED AL ELECTRIC POWERED VEHICLES

1 - INCLUDES ITEMS 2-9

Pg. R-7 EZGOLEIE %CARTPROS

|5y L\ L]




DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

SLEAILIING, FEUEO 1 AL

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product.
X Indicgtes a component that is not available as an individual part. ggg
ITEM{ PARTNO. |1 2 3 4 5 'DESCRIPTION QTY
1 33050~ G* | EXTRA SEAT ASSEMBLY (INCLUDES ITEMS 2-9) ............. 1
2 33013- G* BENCH SEAT ASSEMBLY .....iiiiiiiniiiienennnennnnns 1
3
4 33012- G* BACK REST ASSEMBLY ... iiiiiiiitiiiintnenenenenanens 1
5 | 30615-G1 T | 1
6 | 26584-GO1 CAP, BACKREST ....utiiiiiineaniineaniiineiiiineaas 1
7 16705-G1 SCREW, 1/4 - 20 X 1 LG, ..t iiiiiitinrninnenneanenens 11
8 00660-G7 WASHER, 1/4 ... i ittt ittt iaenanns 11
g | 00664-G7 WASHER, 1/4 ... i i i it ie it s iannnnann 11
10 00740-G4 SCREW, STAINLESS STEEL ........cciiiiiiininenennnnns 5
11 00439-G4 SCREW, 5/16 = 18 X 1 1/2LG. ..ovviiiiiiiiiiinnennnannnnns 4
12 11098-G6 NUT, LOCK, 5/16 = 18 ..t iiiii ittt ittt it iiiaenrnnannnns 4
1/09/88 EZGOIENT] 24 CARTPROS

rTrTTT



DID YOU CartPros directs you to the right part using the part

K P‘A {) ;j,‘;-j numbers from this manual. Enter the part number into GET STARTED —_— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

SULENUVIU ANV RHESIDIUR ASOLEIVIBLY ELECTRIC POWERED VEHICLES

1 — INCLUDES ITEMS 3 - 36

Pg. S-1 | (= =] = | TEXTRON| 2% CARTPROS

LieiCirFic iy



DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

bULI:NUID AND RESIS 1OR ASSENIBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. RESISTOR
% Indicates a component that is not available as an individual part. coiL
VERSION
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 32689-G1 SOLENOID AND RESISTOR ASSEMBLY (INCLUDES ITEMS 3 - 36 . 1
2
3 20468-G1 SOLENOID, 36 VOLT ... iviiiiiinriinninennannannnnnss 4
4 32048-G1 MOUNT, RESISTOR ... tiiitiiiiitiiernnnnennenannenns 3
5 00559-G7 WASHER, FLAT, 1/4 ... ..ttt it iiieenennneneennns 8
6 | 00414-G6 SCREW, HEX, 1/4 = 20 X 3/4 LG. .\uvunneeerrnnnnnnnn... 4
7 00565-G7 WASHER, LOCK, 1/4 ... ittt iiiineiniinennnnnsn 4
8 32051-Gt WIRE ASSEMBLY, 16 GAUGE .......cciiiiniiinnnennnnnnn 2
9 | 00532-G1 NUT, HEX, 174 — 20 ... ittt ittt i innanaenenns 4
10 30349-G1 PANEL, SOLENOID ..ot iiiitt it ittt ieerneennnernnnnnnnan 1
11 30338-G2 WIRE ASSEMBLY, 6 GAUGE .......ciiivtvrvnenrnrnnennnns 2
12
13 00739-G1 NUT, RUBBER, WELL, #10 - 24 . .........ciiiiiinnnnennen 2
14 00210-G6 SCREW, #10 =24 X 3/4LG. ... ciiiiiiiiiniinenrannnnn 2
15 17181-G1 CLIP, CABLE .. ... ittt iiienrnarinanrannnnas 2
16 00532-G3 NUT, HEX, 5/16 = 18 ... .. iiiiiiiiiiiiiiiiiinnnnennnnns 3
17 00438-G8 SCREW, HEX, 5/18 - 18 X 1 LG. ... .cviiinnernnennnnnnnn 3
18 00565-G8 WASHER, LOCK, 5/16 .. .co ittt it inniietnnenannnn 3
19 00559-~-G8 WASHER, FLAT, 5/16 ... ciitiiriiiiiin it inenennnns 4
20
21 30350-G2 SHIELD, HEAT ... ittt ittt iiernnennenanneanennas 1
22 30353-G1 DIODE ..\itiiiiiiiiiiiiiie st ittesttatnrnaeneeneneas 4
23 00526-G4 NUT, #10 = 32 ..ttt ittt ittt e ianennennanannns 8
24 00565-G5 WASHER, LOCK, #10 ....iiuiiiiiiiiiiiriietnnneinnannnns 8
25
26 00544-G4 NUT, /16 = 24 ... ittt it iiiinenanenennnnnnn 8
27 00565-G8 WASHER, LOCK, 5/16 ... .ciiiiiiiiiiiiiienenneenennnns 8
28 30356-G1 RESISTOR COIL, MEDIUM ... ..iiniiiiinineinnnnenannnn, 1
29 30355-G1 RESISTOR COIL, HEAVY ... iiiiiiiiierannnrnnnnannens, 1
30 12914-Gt TAB, FASTON, 3/16 STUD ......ciiiiiiininnennnnnnnnnns 5
31
32 * SCOREW ittt i it it i e it 4
33 * BRACKET ..ttt iiiitteerreerennreneennnnnnen 4
34 * L O 4
7/01/91 EZGOIET 2% CARTPROS

[T TEICTRICT]



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

SULENUIV AND HESIDIUVUH ASOENIBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

MODEL
When ordering parts, please specify the model and serial number of the product. RESISTOR
% Indicates a component that is not available as an individual part. COIL
VERSION
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 32934-G1 WIRE ASSEMBLY, 16 GAUGE ...... ...t iiiiirinnnennns 1
36 24758-G7 WIRE ASSEMBLY, 6 GAUGE ........cciiiiiiinnranonnnans 1
Pg. S-3 EZGOLEITE

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part

KN Ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

SOLENOID AND RESISTUR ASSENBLY

7/01/91 EZG ORI 24CARTPROS



DID YOU CartPros directs you to the right part using the part

K PA {) ;’5"-? numbers from this manual. Enter the part number into GET STARTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

VWINEELY ANW 1IRCO ELECTRIC POWERED VEHICLES

1 — INCLUDES ITEMS 2-4
8 - INCLUDES ITEMS 9-11

INDUSTRIAL SERVICE TIRE
XI-775 ONLY

POWER CUSHION TIRE
X|-881,875,875P AND
950 SERIES’

Pg. T-1

EZGOIENT] ZACARTPROS



DID YOU CartPros directs you to the right part using the part
i (‘é {) ;j, §*» numbers from this manual. Enter the part number into GET STARTED
r( i L \" . our search box and it will find the part you are looking for. HERE

WHEELS AND 1IHES

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. MODEL
When ordering parts, please specify the model and serial number of the product. AII.L
% Indicates a component that is not available as an individual part. 775 | OTHERS
{
ITEM| PARTNO. (1 2 3 4 5§ DESCRIPTION QTyY
1 32028-G1 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 2 - 4) ......... -1 4] 4
2 10641-G2 WHEEL, DICO ... ..ot iiiiiiiiiientnensrannsranssssnnss - 1 1
3 11657-G1 STEM, VALVE ... ..ttt tnenerananssannss - 1 1
4 18993-G1 TIRE, POWER CUSHION, 18.5 X 85X 8 .......cccvviinnnn - 1 1
5 14723-G1 L R - 5 5
6
7
8 32168-G1 WHEEL AND TIRE ASSEMBLY, 4.80 X 8 (INCLUDES ITEMS 9 - 11} | 4 - -
9 23385-G1 WHEEL, DICO .. ittt ittt ittt tte e iniceennnennns 1 - -
10 26452-G1 STEM, VALVE ... ittt ittt iitiniaeninenennas 1 - | -
11 30442-G1 TIRE, GOODYEAR CT I, B PLY .. .ivii ittt in i iinnenas 1 -1 -
12 14723-G1 NUT, LUG it iiiiiiiiiiieiiernnensensenrneenoenas 51 -1 -
7/01/91 EZGOLEIE] 24 CARTPROS

IEREGEEL



DID YOU CartPros directs_you to the right part using the part GET STARTED
bers from th l. E h ber i .
KN OW? :E:r;;r;h;;zanl; ;’:Hlul?nd ?;g;;:ﬁi:::gnﬂ.;}g HE ﬁ-‘ httpS//CartProscom/fhtml
WHEELS AND TIRES

7/01/91 EZGOLENE ZLCARTPROS
(TECTFE e



CartPros directs you to the right part using the part
in(“ﬁoou w-’ numbers from this manual. Enter the part nugmber [iJ:ro GET STARTED ﬁ, httpSZ//CartPrOS.60m/f_htmI

our search box and it will find the part you are looking for. HERE

SERVICE ACCESSORIES AND SPECIAL TOOLS

7/01/91 EZGOLEDTI 24CARTPROS
MFieTeleTil



DID YOU CartPros directs you to the right part using the part

KNOW’ numhers;rbogn thi; Taqlural.dE;:_lter the part nulmbkgr inrlo GET ::::TED ﬁ- https://CartPros_Com/f_html

&  Oursearc x and it will find the part you are looking for. .

SERVICE ACCESSUKRIES ANV SPECIAL 'OOLS ELECTRIC POWERED VEHICLES
SPECIAL TOOLS PART NO.
CURRENT INDICATOR . ittt ittt it tiittetenenotestssonasnasssacsassasonssncsnsanssnnes 164838-G2
MULTI-METER (OHM METER) . ... iitiitiiiiiieiiieintnseneansonocsessacsassasensonanns 51020-G2
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) .. ..o iivitivnnieenstrenrssannssannas 18739-G1
SLIDE HAMMER KIT (AXLE PULLER) ...t ivutrensennoroesrssastonnsssssscoassssnnssanas 18753-G1
PAINT

CONTACT CUSTOMER REPRESENATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS.

Appendix-2 EZGOLENT] 245 CARTPROS

LAERATI 1



DID YOU CartPros directs you to the right part using the part

K N O w-, numbers from this manual. Enter the part number into GET ::::TED ﬁ— https://CartPros.com/f.htmI

# oursearch box and it will find the part you are looking for.

EZE0
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. Box 388 Augusta, Georgia 30903-0388
Telephone 1-800-241-5855

Copyrighted material.

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department

24CARTPROS



	
	
	
	
	
	
	
	
	
	
	A_Accelerator Pedal Assembly
	

	
	
	
	B_Accelerator Switch Assembly
	

	
	C_Battery Charger OnBoard
	

	
	
	
	
	
	D_Battery Charger Portable
	

	
	
	
	
	
	E_Brakes Hydraulic Rear
	

	
	
	
	
	
	
	
	F_Brakes Mechanical
	

	
	
	
	
	
	G_Direction Selector
	

	
	
	
	H_Electrical
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	I_Front Steering / Suspension
	

	
	
	
	
	
	
	
	J_Brakes Front Hydraulic
	

	
	
	
	K_HDI & Solenoid Assembly
	

	
	L_Hinged Load Deck
	

	
	
	
	M_Model Details
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	N_Motor 2 HP
	

	
	P_Rear Axle Hyraulic / Mechanical
	

	P_Rear Axle Hydraulic Brakes
	

	
	
	P_Rear Axle Mechanical Brakes
	

	
	
	
	Q_Rear Suspension
	

	
	R_Seating Bench
	

	
	R_Seating Convertible
	

	
	R_Seating Front
	

	
	R_Seating Pedestal
	

	
	S_Solenoid & Resistor Assembly
	

	
	
	
	T_Wheels & Tires
	

	
	
	Service Accessories & Special Tools
	

	
	



